9500 SERIES SPRAYER
PARTS MANUAL - 2022

fast

820114 9500 Series Sprayer Wet Boom Parts Manual 2025-07-01



st

820114 9500 Series Sprayer Wet Boom Parts Manual 2025-07-01



Lﬂ—g WARRANTY

Limited Warranty
Fast Ag Solutions warrants to the buyer that the new machinery is free from defects in material and workmanship.

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or
treated since its delivery to the buyer, other than by Fast Ag Solutions or its authorized dealers or employees,
and does not apply to accessories, attachments, tools or parts, sold or operated with the new machinery, if
they have not been manufactured by Fast Ag Solutions.

Fast Ag Solutions shall only be liable for defects in the materials or workmanship attributable to faulty material
or bad workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising as a
result of normal wear and tear of the new machinery or in any other manner whatsoever, and without limiting
the generality of the foregoing, excludes application or installation of parts not completed in accordance with
this operator’s manual, specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall
have become apparent or the repairs shall have become necessary, addressed as follows:

Fast Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101
This warranty shall expire one (1) year after the date of delivery of the new machinery.
If these conditions are fulfilled, Fast Ag Solutions shall at its own cost and at its own option either repair or
replace any defective parts provided that the buyer shall be responsible for all expenses incurred as a result
of repairs, labor, parts, transportation or any other work, unless Fast Ag Solutions has authorized such

expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equipment
other than by Fast Ag Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warranted.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or
implied, and without limiting the generality of the foregoing, excluded all warranties, express or implied or
conditions whether statutory or otherwise as to quality and fitness for any purpose of the new equipment. the
Manufacturer disclaims all liability for incidental or consequential damages.

This Applicator is subject to design changes and Fast Ag Solutions shall not be required to retrofit or exchange

items on previously sold units except at its own option.

Warranty void if not registered.

9500 | Page 1



fn_sr REGISTRATION

Fast Sprayer

Warranty Registration Form & Inspection Report

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.
Customer Name

Address
City ‘ State ‘ ‘ Zip ‘
Phone

Dealer Name

Address
City \ State \ ] Zip ]

Applicator Model

Serial Number

Delivery Date

DEALER INSPECTION REPORT SAFETY

_____All Fasteners Tight ______ Safety Chain Installed

__ Wheel Bolts Torqued __ All Guards Installed

__ Hydraulic Hoses and Fittings Free and Tight __ All Safety Signs Installed

__ Fertilizer Hoses and Fittings Free and Tight __ Reflectors,SMV and Lights Clean
__ Wheel Drive Turns Freely __ Review Operating and

____ Lubricate Machine Safety Instructions

_____Check Tire Pressure

__ Frame and Wings Level

__ Monitors and Controllers Function

__Wiring Harness Connected

| have thoroughly instructed the buyer on the above-described equipment which review included the Operator’'s Manual content,
equipment care, adjustments, safe operation, and applicable warranty policy.

Date
Dealer’'s Rep. Signature

The above equipment and Operator's Manual have been received by me and | have been thoroughly instructed as to care,
adjustments, safe operation, and applicable warranty policy.

Date
Owner’s Signature

White - FAST
Yellow - Dealer
Pink - Customer

9500 Series | Page 2



fﬂ_sr ILLUSTRATED PARTS LIST
p Y .

FAST 9500 SPRAYER

APPLICATOR SERIAL NUMBER

DATE PURCHASED / /

TANK SIZE

BOOM LENGTH

PUMP MANUFACTURER:
(CIRCLE ONE)

ACE 150-206 ACE 205-304 HYPRO 9306C

9500 Series | Page 3



fﬂST ILLUSTRATED PARTS LIST
il A

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication may be reproduced in

any form or by any means, electronic or mechanical, including photocopying, without express written permission from
Fast Ag Solutions.

Parts information in this manual represents components installed when product was manufactured based upon the

best available information. Modifications made subsequent to initial delivery are not included. Always verify the parts
and color required when ordering parts.

If you have any questions, please contact your Fast Ag Solutions Parts and Service Department.

Explanation of Parts Lists

The parts list is organized as follows:

The parts lists are broken down into sub-assemblies and listed in 4 columns:

* ITEM - These numbers are found on the illustration associated with the parts list.
*NS- This item is NOT SHOWN, included for reference.

* QTY. - This is the quantity of parts needed in an assembly.
*AR- The quantity of this item is AS REQUIRED for the location.

* PART NO.- These are the part numbers associated to the ITEM.

+ DESCRIPTION - This is the description of the part.

9500 Series | Page 4



fﬂ_sr ILLUSTRATED PARTS LIST
p Y .

Table of Contents

Section Page
JLIE= 1 (= 0T o T =T o 1 5
- 1T 10
Y R I S I 1 =T PSR RSRRP 11
0 (= 12
T T S =PSRN 13
THr@ & RIM ettt e e e e e e e e ses s e remas e s emasss s s emasssssennsssssennsssssrennssssmennssnssennssnsmennnnnnnns 14
Parts LiSt: TIre & RiM coeiiiiiiiiiiiiei ettt ettt e e e s sttt e e e e e e s e sttt ateeeesseesasa bt aaaeeesssasssnbeaaeeeesssassnsaaaaaeesssnnansns 15
Parallel Link & Interior Pivot (H-LINK)......... e 16
Parts List: Parallel Link & Interior PIVOT (H-LINK) .......cccuiiiiie et eee ettt te e e ve e e be s et e e ne e e sarae e sareeenns 17
Parallel Link Assembly (MACHO LINK)........ s 18
Parts List: Parallel Link Assembly (MACHO LINK) ......ccoiiiiieiiiieeeccieee et e e ectte e e e ette e e e e svte e e e eaeeeeseateeessasenesesseneasanns 19
CeNter SECHION ... —————— 20
o | ) S G- o) =T Y=ot f o] o DO PP PPT O PPRPPPPPTTNt 21
Wings — 60 & 66 Ft. BOOM........coee s s s r e e s s s s s e e e e s e s s s s e e e e e smma s s s s s s e n e e e nnnnnnsnnnns 22
Parts List: WiNgs — 60 & 66 FL. BOOM ......uiiiiiiiiiiiiiiiiite ettt ee s e s eirtee e e e s s s s saabtraeeeesssssssbtsaeeeesssnsssssensaeeesssnsannns 23
Wings — 80, 90, & 100 Ft. BOOM .......cccooiiieeiecirir i rrrrrcessss s s s s e s s s s s s s e s e s s s s s s e e n e e s m s nn s s e nnnnnmmnnnnnnnns 24
Parts Lists: Wings — 80, 90, & 100 FL. BOOM ...cceiuuuiiiiiiiiiiiiiiiiitteeeesessiiieteeeeesssssasreraeeeesssssssnseseeeesessnssssessessesssnssnns 25
L AT LT TR I 0 J o1 oY TSP 26
Parts List: WING Tilt OPLiONS ..uueiiiiiiieiiiities ettt sttt e e sttt e ettt e e s ettt e e e ebte e e s sbeeeessabeeeeeenseaeesasstaeessssaeessssaeesansseeasanns 26
Breakaway PiVOl...... . 27
Parts List: BreaKaWay PiVOT.........ocuiiii ittt ettt e et e e e e e bt e e e e ebte e e e eabteeeeeabeaeesenbtaeesanssaeeessseeasasseeananns 28
L= 1L Q7= 41 o 29
Parts List: TanK ASSEMDIY ......oviiiiiiiee ettt e et e et e e e et e e e e e bt e e e e ebeeeeeebeaeesebeseeeenseseeeassaeasassaeasassenananns 30
Rinse Tank, Plumbing & Sight Gauge.........cccooiiiiiiii s 31
Parts List: Rinse Tank, PIumbing & Sight GAUBE ......cceiii ittt e e e et e e e e e e e s nreee e e e e e e eeannes 32
Quick Fill & Pump Feed — 60-66 Ft. Boom w/ ACE 150-206 PUMP .......ccceviiiiiiiiiimmnninsssssnsssssessssssssssnsnnnes 34
Parts List: Quick Fill & Pump Feed — 60-66 Ft/ Boom W/ ACE 150-206 PUMP......ccceevreerrienreeneecreereenreenreenveesaeeeanes 35
Quick Fill & Pump Feed — 80-90-100 Ft. Boom W/ HYPRO PUMP ......ccoiiiiiiiiiininisssrss s sss s ssssssnneens 36
Parts List: Quick Fill & Pump Feed — 80-90-100 Ft. Boom W/ HYPRO PUMP ....cvievieiierieiteeciee e et 37
Breakdown — ACE 150-206 Pump, 60-66 Ft. BOOM..........cccccoiii s 38
Parts List 550000: Breakdown — ACE 150-206 Pump, 60-66 Ft. BOOM ......cccviiiiiiiiieiciiieeccciiee e eieee e siree e e sirnee e 39

9500 Series | Page 5



fﬂST ILLUSTRATED PARTS LIST

v ..
Breakdown — ACE 150-206 Pump Hyd. Motor, 60-66 Ft. BOOM .........ccceeeciiiiiiriirc e 40
Parts List 550000: Breakdown — ACE 150-206 Pump Hyd. Motor, 60-66 Ft. BOOM .......cccccuviiieeeeeeeiciiiiieeee e 41
Breakdown — HYPRO Pump, 80-100 Ft. BOOM ... rrrr s s s e s s s s s r e s s 42
Parts List: Breakdown — HYPRO Pump, 80-100 Ft. BOOM ......uuiiiiiiiieiiiiiieeceiieee s siieeeesstreeessveeeessveeeessneaeessnseeassnns 43
RAVEN FIOW CONEIOIS........ it rr e e e e s e s s s e e s s s e e ma s s s e mnss s s e nmnssssanmnssssnennssnssnnnnnnnnnn 44
Parts List: RAVEN FIOW CONTIOIS .. ..uiiiiiiiiiie ittt sttt sttt e ettt e e ettt e e s sttt e e s sabaeeessbaaeessabaaeessstaeessntaeessanseeasanns 44
RAVEN FIOW IMELer ... ettt rr s s e e s e e e s e e a s s s e e masa s s s e mnsssssenmsssssannnssssmennssnsnnnnnsnnnn 45
Parts List: RAVEN FIOW IMIELEI ....iiiiiiiiiieciee ettt ettt ettt sttt e s e et s e ste e e sabe e s be e e s ateesabeaesabaesbeeesssaesnsaeesaseesnses 45
RAVEN CONIOl VAIVE........e s 46
Parts List: RAVEN CONTIOI VaIVE......cociiiiiee ettt ettt e et e et e e e e st e e e be e e sabeeeaeeesnteesnneeesnseeennes 46
Quick Fill = Optional 3 INCH........cooiiiiiiieeiree s sr e e n s s s nnnnnns 47
Parts List: QuUIck Fill = Optional 3 INCN ....oeiiieiiieceee ettt e e e et te e e e e bt e e e s ebteeeesntaeaesnraeaeanns 47
Agitation & RiNSE CONIOl........... e et e r e s e s s s s e e e e e s mmn s e s s s e e e e e s mmnnnnnanns 48
Parts List: Agitation & RiNSE CONLIOL ......uiiiiiiiiie ettt e e st e e s s bee e e e sbaeeeesbteeeesntaeeesneaeasanns 48
Electrical Valving OPtion ... s 49
Electrical Valving Option 99FSEVO Parts LISt ......cccuiiiiiciiie ittt ettt e e sttt e e s s site e e s saee e e s sbteeessseaeessnraeaesans 50
Pump Electric Valve OPtioNn..........cooiiieciiiiiiirrsccessss s s s s rs s smsssssss s s s s s e s s mmsssssssss s s nessnmsssssssssssnnsnmmssssssssssnnnes 51
ElECEriC ValVe SO008O0 ......cceiiiiiieeieieeeeeiiteeeeette e e s ettt e e esbeeeessbteeeesbteeeesbeeeessasaaeesanseeeessseaeessnseeeessnsseeessnseeeessnseeesanns 51
(T T ol LTt A q ToRY £ LV @ o o o USSR 52
=0T 4 0 N o [ ¥ T 4 o 71 ¢V 53
Y T S = To Yo o 1 [0 01 o] = TP 54
FENCe ROW OPLioN..... .ot s e s s s s e e e e e e e e s s e e e e e s mmmsa s s e e e e e e s nmasssssssssenennnnnssssnnnsennnns 56
Parts LiSt : FENCE ROW OPTION ....uuuiiiii s nnnan 56
Single Fence Line, Display CONtrol..........cooiiiiiiiiiiiiiiiiiisisss s ss s s s s s s s s s s s s s s s s s s s s ss s s s s s s sssssssssssnnnnnns 57
Parts List 27360: Single Fence Line, Display CONtrOl ........coiiiiiiiiiiiiii ettt e e err e e s e e e saraeeeeans 57
Dual Fence Line, Display CONtrol....... .. s 58
Parts List 27361: Dual Fence Line, Display CONTIOl ........vviiiiiiiii ittt e et e e e svree e e sata e e e snraeeeeans 58
Single Fence Line, Toggle Switch Control............cooiiiiiiiiiiiiiiiiiiss s 59
Parts List 27362: Single Fence Line, Toggle SWitch CONtrol........cccuiiiiiiiii i 59
Dual Fence Line, Toggle Switch CONtrol ... s 60
Parts List 27363: Dual Fence Line, Toggle SWitch CONtrol.........oov i e 60
PlumDbBINg VaIVES........ s 61
N\ Lo 4 L= T8 = T o L= 62
DEliVEry TUDES.....ceee s 63

9500 Series | Page 6



fﬂ_sr ILLUSTRATED PARTS LIST
p Y .

Parts List: DEIIVEIY TUDES.......uviii ittt e e et e e e et e e e e e bt e e e e eabteeeesabtaeeeeseaeesenseaeesanssaeeeastaeesasraeaeanns 63
Hydraulic SYSTEmM ... ..o csr s e e s e s s s s s e e e e s mma s s s s e s e e e e s nmaasssaaseeneennnnnsnnnnanennne 65
Parts List: HYArauUlic SYSTEIM ...uciiiiiiii ettt ettt e sttt e e s st ee e e s sbteeessbtaeessabeaeessnseeeessaseeeesssseeesanns 66
Hydraulic Control Valve Harness — 60-66 Ft. BOOM..........cccccooi s 67
Parts List: Hydraulic Control Valve Harness — 60-66 Ft. BOOM ........cuiiiciiiiiiiiiiiieiiiieee s ciieeeseitee e sireeessveeeessneeeaseans 67
Hydraulic Control Valve — 60-66 Ft. BOOM..........cccooiii e 68
Parts List: Hydraulic Control Valve — 60-66 Ft. BOOM .......ccoiciiiiiiiiiieeieiieeeeriieeeesitee e s esttee e s sbeee e s sataeessntaeessneeeassans 69
Hydraulic Control Valve Wiring Harness — 60-66 Ft. BOOM..........ccccociiiiiiiiiiis 70
Parts List: Hydraulic Control Valve Wiring Harness — 60-66 Ft. BOOM ........ccceiiiiiiiieiciiiee e eevree e 71
Control Console — 60-66 Ft. BOOM ... 72
Parts List: Control Console — 60-66 FL. BOOM ......iiicuiiiiiiiiiireiieeeite ettt e et estee s tee e saee e s sbee e ssbeesbeeesseeesnreessnseesnnes 73
Control Console Switch Diagram — 60-66 Ft. BOOM..............ccoiiiiiiiicccccr s e r e ennnas 74
Wiring Harness — 60-66 Ft. BOOM..........co. i e s s e s s s s s s s s s e nmn s e e nmnnanens 75
Parts List: Wiring Harness — 60-66 FLt. BOOM ... ...uuiiiiiiiiiiiiiiiteeee ettt sttt e e e s s e e e e e e s s saabeaeeeeesssnannns 75
Control Console Decal — 60-66 Ft. BOOM.............cciiiiiiiiiccecrrrr e rrr s s e e s s s s s s s s e e e e s e m s s s s e e r e e nmmnns 76
Hydraulic Control Valve Wiring Harness — 80-90-100 Ft. BoOm.........ccccooiiiiiiiiiies 77
Parts List: Hydraulic Control Valve Wiring Harness — 80-90-100 Ft. BOOM ........cccuvviieeeieiiiciiireeeee e eeeiireeeeee e e eeennns 77
Hydraulic Control Valve Wiring Harness ... e 78
Parts List: Hydraulic Control Valve Wiring HarnESS ........ueii ittt ettt e e ettt e e e cttee e e e vte e e s entaeeesntaeaesnraeaeeans 79
Control Console — 80-90-100 Ft. BOOM .......cccciiiiiiiiiiiirrr s 80
Parts List: Control Console — 80-90-100 Ft. BOOM.......cueiiiuiieiiieeieeisteesieeesteeeeteeeseeessseeesseeessesssseessssesssseessnsessnnes 81
Control Console SwitCh Diagram ... 82
LA LT o B =T 1= 83
Parts LiSt: WiriNG HarN @SS .. uuiiiiiiiiiiiiiiiiieiee e e ettt e e e e e sttt et e e s s s s s aabta e e e e e s s ssssssbtbaeeeesssssssnbesaeeesessnsssnsenseeeeessnnssnns 83
Control Console Wiring Harness..........cooiiissssssssssssssss s 84
Control Console Wiring Harness..........cooiisssssssssssssssssss s 85
Control Console Wiring Harness..........cosssssssssssssssssss s 86
Cab Box for Electric Valving Option ... 87
Parts List 632155: Cab Box for Electric Valving OPLiON .......occ.uiiiicciiiee ettt e et e e e eitee e e eeara e e e enraeaeeans 88
HYPRO Cleanload Eductor & MoUNtiNg.........ccceiiiiimmiiriinssss s s nnnns 89
Parts List: HYPRO Cleanload EAUCTOr & MOUNTING ...cciviii ittt e e et er e e e e e e e nbrae e e e e e e e eannes 90
HYPRO Cleanload EAUCEON ............ s s nnnn 91
Parts List 570039: HYPRO Cleanload EQUCEON.........uiiiiiiiiiiiiiiee ettt ettt site e e s sttee e s siee e e s sbeeeessabeeeessaneneassnns 92

9500 Series | Page 7



fﬂST ILLUSTRATED PARTS LIST

v ..
Richway Direct Injection Foamer & MouNnting ..........cccoiiiiiiiieciiiiiirrrrccecss e s s s s s s s e e s e s s s s s s e ennes 93
Parts List: Richway Direct Injection Foamer & MOUNTING........cciiiiiiiiiiiiiie ettt eiiee e siree e sare e e s snreeaeeans 94
Richway Foam Marker — 3 Gallon TanK.........cccoo e 95
Richway Foam Marker — Liquid FIOW .........u s 96
Richway Foam Marker — COMPIreSSOr..... .o s 97
Richway Foam Marker — Foamhead ... 98
Richway Foam Marker — Boom ENd ............o i s s s s s s s s s s s s e s s s s s s e e e e s mmm s s s e nnnes 99
Richway Foam Marker — Wiring HarNesSs........coovceeiiiiieeci s r s s s sr s s s s s s s s s s e s s e s mmnanens 100
NORAC Auto Height Boom Control UC4+ Kit Layout ........cc..ueiiiiiiiiiiccccii s s s e s e s s smssssss s eeeees 101
Parts List: NORAC Auto Height Boom Control UCA+ Kit LayOUL .......ceevciiiiiiiiiiie et e e e 102
NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS...........coomciiiiiimrreececnnnneeees 103
NORAC Hydraulic Valve BIOCK ... s 104
Parts List: NORAC Hydraulic ValVe BIOCK ..........uiiiuiiiiiiiiie ettt ettt ettt e et e e s avae e e s snsae e e snsaeeessanneee s 105
NORAC Auto Height Boom Control Brackets...........cccooiiiiiinsnnns 106
Parts List: NORAC Auto Height BOOmM CoNtrol BraCkets .......cuuiiiiciiiiiiiiiiecciiiee et eceee e eeee s e s e e s sanee s 106
NORAC Auto Height Boom Control Harness..........cccccciiiisssnns 107
NORAC Auto Height Boom Control Extension Harness...........ccccooiiiiiiininiinnnnssssnsssnnns 108
NORAC Auto Height Boom Control Sensor Cables..........cccccoiiiiiiiiiisninnc s 109
NORAC Auto Height Boom Control Valve Cable...........ccccooi s 110
NORAC Auto Height Boom Control Main Interface Cable ...........cccoooiiiiiiiiiiiic s 111
NORAC Auto Height Boom Control Wing Interface Cable............cccooiiiiiiiiiiininiis 112
NORAC Severe Terrain Cable UC4+............ s 113
Parts List: NORAC Severe Terrain Cable UCAH.......cooi ittt ettt sttt sne e s sieesaneene e 113
NORAC Auto Height Boom Control UC5 Kit Layout ............ccccoiiiinanas 114
Parts List: NORAC Auto Height Boom Control UCS5 Kit LaYOUL .....cccueeiiiiiiieee et e e eeerreee e e e e 115
Item CO01: 43220-10a — Cable UC5 Network 14 AWG — 10M ... 116
Item C02: 43220-01a — Cable UC5 Network 14 AWG — 1M .......oooiiiiiiiieie e e 116
Item C03: 43210-03a — Cable UC5 Network 18 AWG — 3 .......cooiiiimrriiieer e cme e 117
Item CO04: 43210-01a — Cable UC5 Network 18 AWG — 3 .......cooiiiiiriiier e cme e 117

9500 Series | Page 8



fﬂ_sr ILLUSTRATED PARTS LIST
p Y .

Item C05: 43210-02a — Cable UC5 Network 18AWG — 20m .........ccccvummmmmrrrinniicsnsssss s snsssssssss s 118
Item c10: 43230-04a — Cable UC5 Valve DT t0 DT .......cccciiiis e 118
Item C20: 43240-01b — Cable UCS5 Interface Tilt DT........cccciiiiiiiiiiirrr s 119
Item C21: 43240-07b — Cable UCS5 interface Main DT (with AuxX 1 & 2)......ccccoiiiiiiiiiiiiiiinas 120
Power Glide — Wiring SChematiC ... 121
Power Glide — Hydraulic BIOCK........ccceeeee i rr s s s s s s s s s s s s s s s e s s s s s s e e e e e mmm s s s nnnnns 122
Power Glide — Solid AXIe........cccieeieeeii i 123
Power Glide & Power Glide Plus — Mounting Brackets............ccccoiiiiiimcciiiiiisrrcc s er e s esmssssss s eeeees 124

Parts List: Power Glide & Power Glide Plus — Mounting Brackets .........ccccecuiieiiiiiiieecciieee e 124
Power Glide Plus — Wiring Schematic...........cooiiriiiiiiirriccccr st r s s e r e s e n e 125
Power Glide Plus — CUShIiONed AXIE ... s 126
Gauge Wheel ASSEmMDbIY ... ————— 127

Parts List 16501: Gauge Wheel ASSEMDBIY .......oii ittt e e et e e s saeae e e s snraeeessanneees 127
Remote Boom Shut Off, 6-S@CiOoN ........ccicuiiieiiiriiicr s e e e s s e s s s e a e e s s e n s s e mn s e nnnsrennnrenn 128

Parts List 99RBSORL: Remote BOOm ShUt Off, B-SECTION ...uuuueei s 128
N I F= T (- 129

Parts List: RAVEN HAWKEYE ....oooiieiiie ettt e ettt e e et e e e ettt e e e s atb e e e e sbaeee e ssaeeesansseeeensaeeeennnaeeans 130

9500 Series | Page 9



ILLUSTRATED PARTS LIST

/i214

Trailer

19 20 21
NOTE: 100 FT WING UNITS

REQUIRE PARTS 41-47
ITEM 41 REPLACES ITEM 11

48 34 33 32 31 30 29 28 27

| Page 10

9500 Series



fn_sr ILLUSTRATED PARTS LIST
p Y .

Parts List: Trailer

ITEM VENDOR PART PART NO. DESCRIPTION QTY | 60-90 FT. | 100 FT
1 PPSC21A 790015 SAFTEY CHAIN 20,200# 1
2 199 BOLT, HH 1 X 2-1/2 FR5 ZP 1
3 PPI-301V3-10 790003 HITCH CAT 3 1
4 PP1-208-VR-10 790002 CLEVIS FOR HITCH 1
5 233 NUT, HH 3/4” NYLOCK ZP 1
6 390 BOLT, HH 3/4 X 5-1/2 GR8 ZP 1
7 218 HUT, HH 1" ZP 5
8 255 WASHER 1” LOCK 5
9 564 BOLT, HH SPECIAL 1 X 6-1/2 GR5 ZP 2
10 FASTD800 790005 JACK 8000# SIDE WIND 1
11 10575 FAST TRAILER 9500 SERIES 60-90° 1
12 22011A3 590010 (BEFORE 2024-07) EASYLIFT CYLINDER 1
- 590461 (AFTER 2024-07) GAS SHOCK (FOR USE WITH LADDER)
13 855 NUT, HH M8 ZP (FOR USE WITH LADDER) 1
14 10620 LADDER 3 STEP S/N 9430-3026-77 TO CURRENT 1
15 4192 PLASTIC PLUG 1.5 TUBE 4
16 231 NUT, HH 1/2” CENTERLOCK ZP 2
17 260 WASHER FLAT 1/2” 2
18 155 BOLT, HH 1/2 X 2-1/2” GR5 ZP 2
19 13512 AXLE HOUSING RECIEVER 1
20 262 WASHER FLAT 3/4 ZP 4
21 241 NUT, HH 3/4 CENTERLOCK ZP 4
22 488 BOLT, HH 3/4 X 8.5 GR5 ZP 4
23 187 BOLT, HH 3/4 X 3-1/2” GR5 ZP 2
24 240 NUT HH 5/8 CENTERLOCK ZP 6
25 261 WASHER FLAT 5/8 ZP 12
26 170 BOLT, HH 5/8 X 2.5 GR5 ZP 6
27 10244 POLY HOLDDOWN TAB 2
28 WASHER FLAT 5/8” ZP 2
29 WASHER LOCK 5/8” ZP 2
30 BOLT, HH 5/8 X2 GR5 ZP 2
31 SAFTEY LATCH PIN 2
32 715300927 270001 KWIK CLIP PIN 2
33 BOLT, HH 1/4 X 5/8” BLACK 8
NS VERTICAL STOP CHAMFERED PLASTIC RIGHT 1
34 VERTICAL STOP CHAMFERED PLASTIC LEFT 1
35 RIVET 1/4” DRIVE IN 12
36 WEAR PAD PLASTIC TRANSPORT SADDLE BASE 2
37 BOLT-ON TRANSPORT SUPPORT 1
38 NUT 1/2” CENTERLOCK 2
39 WASHER FLAT 1/2” 4
40 BOLT HEX HEAD 1/2 X 2-1/2” 2
41 TRAILER 9518 EXTENDABLE (TOUNGE SECTION ONLY SHOWN) 1
42 241 NUT, HEX HEAD 3/4” ZP 1
43 13504 TONGUE FIXED 60’ 1
44 487 BOLT HEX HEAD 3/4 X 8 GR5 ZP 1
45 237 NUT HEX HEEAD 3/8” CENTERLOCK ZP 1
46 8933 PIN ROLLER EXTERNAL 1
47 131 BOLT HEX HEAD 3/8 X 2-1/2 GR5 ZP 1
48 235 NUT HEX HEAD 1/4” CENTER LOCK ZP 8
NS 800208 DECAL, HYDRAULIC HOSE KEY

9500 Series | Page 11



fn_sr ILLUSTRATED PARTS LIST

Axles

9500 Series | Page 12



fﬂS T

p Y .

ILLUSTRATED PARTS LIST

Parts List: Axles

ITEM VENDOR PART NO. PART NO. DESCRIPTION QTY.
1 13586 IAXLE ASSEMBLY 10 BOLT (INC 2 - 16)15,000# 2
2 13518 TRAILER NARROW AXLE SUB WELD 3-3/8"SPINDLE 2
3 946275 730013 SEAL 873 SERIES HUB 15,000# 2
4 NI-910398/332752 730011 CONE INNER 873 SERIES HUB 2
5 NI-910397/133462 CUP INNER 873 SERIES HUB 2
6 NI-953033 1683 STUDWHEEL 20
7 NI-289121 730002 HUB 10 BOLT W/CUPS 873 SERIES HUBS 15,000# 2
8 NI-913571 730051 NUTWHEEL 20
9 NI-910332/453A 1679 CUPOUTER 2
10 NI-910334/460 1681 CONEOUTER 2
11 NI-913632 1688 WASHER SPINDLE 2
12 NI-912969 730014 NUT SPINDLE 1.25-12TPI 2
13 NI-9052148 113 BOLT HH 5/16 X 1/2 GR5ZP 8
14 1682 730072 HUB CAP Q-871 HUB 2
15 1686 730016 GASKET HUBCAP 2
16 NI-905944 1690 COTTERPIN 2
17 10900 IAXLE ASSEMBLY 2400 GALLON TANK (INC 18 - 33)19,000# 2
18 10901 IAXLE, SINGLE 2400 GALLON TANK 2
19 513-0541 730050 SEAL GREASE CR40108 2
20 501-0663 730047 BEARING, INNER663 2
21 511-0653 CUP, INNER653 2
22 54101216 WHEELSTUD 20
23 51001900 730071 HUB 10 BOLT 19,000 LB 2
24 55001216 730049 WHEELNUT 20
25 511-2011 CUP, OUTERHM212011 2
26 512-2049 730064 BEARING, OUTER HM212049 2
27 515-1918 730063 INNER LOCKNUT 2
28 514-1900 730062 INNER LOCKWASHER 2
29 514-1884 OUTER LOCKWASHER 2
30 515-1892 OUTER LOCKNUT 2
31 563-3600-HG GASKET, HUB CAP 2
32 113 BOLT HH 5/16 X 1/2 GR5ZP 12
33 563-3600 730046 HUB CAP 2
34 10913 IAXLE ASSEMBLY 10 BOLT DUALS 60"-120" TW (INC 33 - 45)20,000# 1
34 NS 10907 IAXLE ASSEMBLY 10 BOLT DUALS 80"-132" TW (INC 33 - 45)20,000# 1
34 NS 10910 IAXLE ASSEMBLY 10 BOLT DUALS 80"-120" TW (INC 33 - 45)20,000# 1
35 10917 TRAILER AXLE 30"ROW 1
35 NS 10908 TRAILER AXLE 22"ROW 1
35 NS 10911 TRAILER AXLE 20"ROW 1
36 NI-906979 730041 SEAL 2
37 NI-910346 730043 CONEINNER 2
38 NI-910334 730012 CUPINNER 2
39 NI-953035 STUDWHEEL 20
40 NI-281171 730060 HUB 10 BOLT 20,0003 2
41 NI-913571 730051 NUTWHEEL 20
42 NI-910384 1679 CUPOUTER 2
43 NI-910347 730037 CONEOUTER 2
44 NI-913632 730040 \WASHER SPINDLE 2
45 NI-913571 730051 NUT 2
- NS 730061 HUB CAP SEAL
46 NI1-909921 730039 HUB CAP 2
47 NI-9052148 113 BOLT HH 5/16 X 1/2 GR5ZP 8
48 NI1-905944 730042 COTTERPIN 2
49 710030 SPACER 30" ROW 13.75" OAL 2
49 NS 710032 SPACER 22" ROW 7"OAL 2
49 NS 710031 SPACER 20" ROW 5"OAL 2
50 21370 AXLE, TRACKS 1

9500 Series | Page 13




AST
f_ | ILLUSTRATED PARTS LIST

Tire & Rim

9500 Series | Page 14



ILLUSTRATED PARTS LIST

fﬂS T

F Y o
Parts List: Tire & Rim

ITEM VENTOR PART NO.

PART NO. DESCRIPTION

TT-512318057201R 700002 |380/90R46 YELLOW RH 1

TT-512318057201L 700003 |380/90R46 YELLOW LH 1
TT-5123180040701L 700001 |380/90R46 SILVER LH 10PT/RED
TT-5123180040701R 700000 |380/90R46 SILVER RH 10PT/RED
TT-05190210057201L 700018  |W/480/80R42 162A8 R1 1
TT-05190210057201R 700019  |W/480/80R42 162A8 R1 1
TT-05190210040701L 700016  |480/80R42 LOAD R A162 10PT/RED
TT-05190210040701R 700017 |480/80R42 LOAD R A162 10PT/RED
TT05197700040701L 700040 [TIRE L 320/90R46 148 SILVER DUAL 20PT/RED 20PT/RED
TT05197700040701R 700041 |TIRE R 320/90R46 148 SILVER DUAL 20PT/RED 20PT/RED
TT05197700057201R 700032 [TIRE R 320/90R46 148 YELLOW DUAL 20PT. 20PT.
TT05197700057201L 700033 |TIRE L 320/90R46 148 YELLOW DUAL 20PT. 20PT.
TT-5193450057201L 700020 |380/90R46 YELLOW LH DUAL 20PT. 20PT.
TT-5193450057201R 700021 |380/90R46 YELLOW RH DUAL 20PT. 20PT.
TT-5193450040701L 700034 |380/90R46 SILVER LH DUAL 20PT/RED 20PT/RED
TT-5193450040701R 700035 |380/90R46 SILVER RH DUAL 20PT/RED 20PT/RED

9500 Series | Page 15




fn_sr ILLUSTRATED PARTS LIST
A,

Parallel Link & Interior Pivot (H-LINK)

9500 Series | Page 16



f8ST

ILLUSTRATED PARTS LIST

Parts List: Parallel Link & Interior Pivot (H-LINK)

ITEM VENTOR PART NO. PART NO. DESCRIPTION QTY.
1 13806 INTERIORPIVOT 1
2 13803 UPPER LINK WELDMENT 2
3 14790 HBRACE 1
4 14795 LOWER LINK WELDMENT 2
5 13871 PIN TRAILERPIVOT 1
6 239 NUT HEX 1/2"CENTERLOCK 12
7 154 BOLT HEX HEAD 1/2 X 2 GR5 ZP 12
8 671 BOLT FLAT HEAD 1/4 X 5/8BLACK 8
9 590097 RUBPLATE 4
10 237 NUT HEX HEAD 3/8" CENTERLOCK 6
11 13872 CRADLE PIN 4
12 129 BOLT HH 3/8 1-1/2 GR5ZP 8
13 235 NUT HEX 1/4" CENTERLOCKZP 8
14 13883 TUBE INTERIOR PIVOTLOCK 2
15 160 BOLT HEX HEAD 1/2 X 5 GR5 ZP 8
16 237 NUT HEX HEAD 3/8" CENTERLOCK 10
17 B1 59026 RUBBER BUMPER 2
18 258 WASHER FLAT 3/8" ZP 2
19 129 BOLT HH 3/8 1-1/2 GR5ZP 2
20 11265 SHIM RUB PLATE 12GA AR
21 11266 SHIM RUB PLATE 10GA AR
22 11267 SHIM RUB PLATE 7GA AR
23 11942 SHIM RUB PLATE 14GA AR
24 239 NUT HEX 1/2"CENTERLOCK 8
25 13870 PIN CENTER INTERIORPIVOT 1
NS 759 GREASE ZERK 1/4-28 TPIZP 10

9500 Series | Page 17




fn_sr ILLUSTRATED PARTS LIST
A,

Parallel Link Assembly (MACHO LINK)

S CENTER
(D)= == SECTION PIN
4x

UPPER [y . e AMNONGY

CYLINDERPIN -/ ST e :L i
x  ® BASE PIN [~ R — TN
2

PARALLEL LINK
ASSEMBLY PARTS

9500 Series | Page 18



fﬂ_sr ILLUSTRATED PARTS LIST
p Y .

Parts List: Parallel Link Assembly (MACHO LINK)

VENDOR

ITEM PART NO. PART NO. DESCRIPTION QTY.

761 ZERK, 90, 1/4” STRAIGHT PIPE 8
1 758 (NON-GREASE-BANK) ZERK.1/8-27 NPT 90 ELBOW

756 (NON-GREASE-BANK) ZERK.1/8-27 NPT STRAIGHT
2 11629 CRADLE CYLINDER PIN 2
3 13871 PIN 4
4 13872 PIN 4
5 14790 LITE MACHO UPPER LINK 1
6 14795 LITE LINK, LOWER 2
7 530309 WASHER, FLAT HEADY 13/32 X 1 8
8 596237M  |INUT, CENTERLOCK 3/8 MAGNI 8
9 596635M  BOLT, HH 3/8-16 X 1-1/4 MAGNI 8
10 596746M  |SPRING IN 5X50MM MAGNI 2
11 620019 CYLINDER 20TD 16-11 2 MAIN LIFT 2

9500 Series | Page 19



[T

Center Section

ILLUSTRATED PARTS LIST

. ____————GROUND " A - White
TR i B - Green RH Light
) Yellow LH Light
[~ \) —LEFTTURN C - Brown
({7 |} _— YELLOW WIRE
" lw" — “',rt_
W( ) C)// 26
O tl:_:_ Rt 25
—
.|
L RIGHT TURN
, GREEN WIRE
—CLEARANCE
7 BROWN WIRES
DETAL A LOOKING d
INTO WIRE SOCKETS~

9500 Series | Page 20



fﬂS T

Y . .

ILLUSTRATED PARTS LIST

Parts List: Center Section

ITEM VENTOR PART NO. PART NO. DESCRIPTION QTY.
1 128 BOLT HH 3/8 X 1 GR5ZP 4
2 226 NUT HEX HEAD JAM 1" ZP 2
3 198 BOLT HEX HEAD 1 X 2 GR5 ZP 2
4 13886 WING PIVOTPIN 4
5 21353L  |WING PIVOTLEFT 1
5A 21353R  WING PIVOTRIGHT 1
6 13891 WASHER UHMW POLY 2
7 13875 SPRING ADJUSTMENTEYEBOLT 2
8 217 NUT HH 3/4"ZP 4
9 7442 OUTER SPRINGMOUNT 2
10 FX-FV0006656 590011 SPRING CENTERSECTION 2
11 13876 INNER SPRINGMOUNT 2
12 66833 790011 SHOCK CENTERSECTION 2
13 187 BOLT HH 3/4 X 3-1/2" GR5ZP 8
14 241 NUT HH 3/4" CENTERLOCKZP 8
15 237 NUT 3/8 CENTER LOCKZP 2
16 14296 COLLAR, PIN RETAINER 2
17 131 BOLT HH 3/8 X 2-1/2” GR5ZP 2
18 14300 MAIN WING PIVOT PIN 2
19 13801 CENTERSECTION 1
20 790017 SMV 1
21 740001 LIGHTS LEFTSIDE 1
22 102 BOLT HH 1/4 X 1" GR5ZP 8
23 767 NUT HH 1/4"WHIZLOCK 8
24 740002 LIGHTS RIGHTSIDE 1
NS 256 1/4" FLAT WASHER USED ON #22 8
25 WA-37678 SPRING CABLE GUIDE 1
26 WA-37673 7-PIN ELECTRICALCONNECTOR 1
27 DA-1528 740007  \WARNING LIGHTHARNESS 1
28 WA-38044 WEATHER PACK 3-PINSHROUD 2

9500 Series | Page 21




fn_sr ILLUSTRATED PARTS LIST
A,

Wings — 60 & 66 Ft. Boom

9500 Series | Page 22



fﬂST ILLUSTRATED PARTS LIST
il A

Parts List: Wings — 60 & 66 Ft. Boom

VENDOR

ITEM PART NO. PART NO. DESCRIPTION 60& 66 FT. 66 FT.
1 14627 BREAKAWAY EXTENSION 3’ALUMINUM 2
2 18300 BREAKAWAY WING93” 2
3 14215 FLIPWING 2
4 11127 PIN 2
5 135995 COTTER PIN 3/16 X 2ZP 4
6 9514 FLIP WINGARM 2
7 7668 WING ROLLER MACHINED 4
8 534 SNAP RING EXTERNAL 17 4
9 7669 ROLLER PIN 17 2
10 117 BOLT HH 5/16 X 2" GR5ZP 2
11 9468 FLIP WINGPIN 2
12 236 NUT HH 5/16” CENTERLOCK ZP 2
13 14205 MAINWING 2
14 154 BOLT HH 1/2 X 2 GR5ZP 4
15 9674 WING REST 1"UHMW 2
16 260 WASHER FLAT 1/2" ZP 4
17 231 NUT HH 1/2" CENTERLOCKZP 4
18 209 BOLT HH 1 X 7-1/2" GR5ZP 2
19 14149 LINK LEVEL BOOM 2
20 242 NUT HH 1" CENTERLOCKZP 2
21 759 ZERK1/4-28 2
22 14146 RING HOSE HOLDER 2
23 223 NUTJAM 2

9500 Series | Page 23



fn_sr ILLUSTRATED PARTS LIST
A,

Wings - 80, 90, & 100 Ft. Boom

9500 Series | Page 24



fﬂST ILLUSTRATED PARTS LIST
il A

Parts Lists: Wings — 80, 90, & 100 Ft. Boom

ITEM PART NO. DESCRIPTION 80,90 & 100 80FT 90FT 100FT
1 18300 BREAKAWAY WING93” 2
18320 BREAKAWAY WING111” 2 2
2 14150 FLIP WING80' 2
14160 FLIP WINGOO' 2
14175 FLIP WING100’ 2
3 11127 PIN 2
4 135995 COTTER PIN 3/16 X 2ZP 4
5 9514 FLIP WINGARM 2
6 7668 WING ROLLER MACHINED 4
7 534 SNAP RING EXTERNAL 17 4
8 7669 ROLLER PIN 17 2
9 117 BOLT HH 5/16 X 2" GR5ZP 2
10 9468 FLIP WINGPIN 2
11 236 NUT HH 5/16” CENTERLOCK ZP 2
12 14130 MAIN WING 80’-90’ 2 2
14165 MAIN WING 100’ 2
13 154 BOLT HH 1/2 X 2 GR5ZP 4
14 9674 WING REST 1"UHMW 2
15 260 WASHER FLAT 1/2" ZP 4
16 231 NUT HH 1/2" CENTERLOCKZP 4
17 209 BOLT HH 1 X 7-1/2" GR5ZP 2
18 14149 LINK LEVEL BOOM 2
19 242 NUT HH 1" CENTERLOCKZP 2
20 759 ZERK1/4-28 2
21 14146 RING HOSE HOLDER 2
22 223 NUTJAM 2

9500 Series | Page 25




fﬂST ILLUSTRATED PARTS LIST
il A

Wing Tilt Options

Parts List: Wing Tilt Options

ITEM PARTNO. DESCRIPTION QTY. 60FT. | 80-90 | 100

CUSHIONED TILT

1 14088 | LINK, NORAC 1

2 620022 | CYLINDER 25TD10-112 60-90’ 1 1 1

2 620020 | CYLINDER 30TD10-125 100° 1

3 610027 | TEE JIC #6 1

4 600018 HOSE HYDRAULIC 3/8 X #6 JIC 1

5 630002 | ACCUMULATOR 21 CU’ 1

6 540033 CLAMP 3.5 ACCUMULATOR 1
NON-CUSHIONED TILT

1 14088 | LINK, NORAC 1

2 620022 | CYLINDER 25TD10-112 60-90' WINGS 1 1

2 620020 | CYLINDER 30TD10-125 100° WINGS 1

9500 Series | Page 26



fn_sr ILLUSTRATED PARTS LIST
A,

Breakaway Pivot

1
15ﬁ 5

-

N

GREASE BETWEEN 14 \ A\
CLUTCH DOGS DAILY 13 10 1 A
SET SPRING TENSION

AND ROTATE BREAKAWAY 12 11

TO GET GREASE BETWEEN

SURFACES ——

- i —— !

.-b ’!_ 3 '

=
— 3.500

et 3.150
- T PRELOAD
er— T 3.150 GIVES
A— MAX DEFLECTION
=__

F ‘ |
T ,. el

._' =N D ‘W{ ——.bh

-
(D

9500 Series | Page 27



fﬂST ILLUSTRATED PARTS LIST
il A

Parts List: Breakaway Pivot

ITEM VENDOR PART NO. PART NO. DESCRIPTION
1 596633M  [BOLT HEX HEAD 3/8 X 1-1/4 GR8ZP 3
2 590112 BOLT HEX HEAD BREAKAWAY PIVOT 1
3 14457 590074 20° CLUTCH MALEHALF 1
4 14458 590073 20° CLUTCH FEMALEHALF 1
5 EL-2X3X2-046 790028 SHOCK BREAKAWAY, HEAVY 1
6 14013 SPRING GUIDETUBE 1
7 590006 SPRING,BREAKAWAY 1
8 14013 WASHER SPRING GUIDE 1
9 217 NUT HEX HEAD 3/4°ZP 1
10 799 NUT HEX HEAD 1ZP 2
11 226 NUT HEX HEAD JAM 1°ZP 2
12 216 NUT HEX HEAD 5/8ZP 1
13 14268 COLLAR 1
14 14575 BREAKAWAY ADJUSTMENTBOLT 1
15 250 LOCK WASHER 3/8 ZP 6
16 530309 FLAT WASHER HEAVY 3/8 6
17 368 BOLT HEX HEAD 3/8 X 1-1/2 GR8ZP 3
18 225 NUT HEX HEAD JAM 3/4" ZP 1
19 12388 EARLY UNIT UPDATE - REPLACES 3/4" #14 WHEN PLATE ]
(A) HAS A 3/4 X 1-1/2"SLOT

9500 Series | Page 28



fn_sr ILLUSTRATED PARTS LIST
pY . .

Tank Assembly

9500 Series | Page 29



fﬂS T

Y . .

ILLUSTRATED PARTS LIST

Parts List: Tank Assembly

ITEM VENDOR PART NO. PART NO. DESCRIPTION QTY.
1 129 BOLT HH 3/8 X 1-1/2 GR5ZP 4
2 258 WASHER FLAT 3/8 ZP 4
3 105622 5" VENTED LID 1
4 SP002-5SYLS 570044 RINSE TANK 2.5 GALLON 1
5 169 NUT HH 3/8 WHIZLOCKZP 4
6 AR-10226W 570000 1800 GALLON TANKWHITE 1

AR-10226Y 570001 1800 GALLON TANKYELLOW 1

AR-10605W 570005 2400 GALLON TANKWHITE 1

AR-10605Y 570006 2400 GALLON TANKYELLOW 1
7 - 570157 LID, VENTED 1
8 HB10075-90 530042 HOSE BARB 1" MPT X 3/4" HB X90° 1
9 64012H 540013 CLAMP, HOSE 3/4" SS 4
10 3/4BH200 510012 HOSE 3/4"EDPM 36"
11 3T34F 530220 3/4" TEE HB X 3/4"FPT 1
12 RN100075 530148 NIPPLE REDUCER 1" X 3/4" 1
13 67172 530160 BULKHEAD FITTING 3/4" 2
14 44103211 530004 CONNECTOR 90° 1/4 TUBE X 1/4NPT 2
15 TJ-55270-3.4-18-POM 520012 TANK RINSE BALL 2
16 2T20-604 510024 LLDP 1/4" OD POLYTUBING 240"
17 BJ-NIP075-6 530130 NIPPLE 3/4 X 6" 2
18 170 BOLT HH 5/8 X 2 GR5ZP 2
19 253 WASHER LOCK 5/8" ZP 2
20 261 WASHER FLAT 5/8" ZP 2
21 10244 590023 HOLDDOWN TABPOLY 2
22 Y9270-PP/BNTM137 520029 AGITATIONNOZZLE 2
23 HBTO075 530054 TEE 3/4" HOSE BARB 1
24 NIP075-6 530130 NIPPLE 3/4" X 6" 1
25 TFO75 530160 BULKHEAD FITTING 3/4" BANJO 1
26 HB075-90 530040 HOSE BARB 3/4" X90° 1
27 64012H 540013 CLAMP HOSE 3/4" SS 1
28 3/4BH200 510012 HOSE 3/4" EDPM 13
29 BJMF300 530120 BOTTOM DRAIN3" 1
30 HB300-90 530053 HOSE BARB ELBOW 3" 90° 1
31 MBF200BD 530118 BOTTOM DRAIN 2" STD PORT 1
32 FC200 540001 FLANGE CLAMP 2" STD PORT 1
33 M200PLG 530093 PLUG 2" STDPORT 1
34 150G 530014 GASKET 2" STDPORT 1
35 HBO75 530230 HOSE BARB3/4" 1
36 TFO75 530160 BULKHEAD FITTING 3/4” BANJO

THE TANKS LISTED ABOVE ARE COVERED BY “UNITED STATES PATENT NUMBER 7,585,000”

9500 Series | Page 30




fn_sr ILLUSTRATED PARTS LIST
A,

Rinse Tank, Plumbing & Sight Gauge




fﬂST ILLUSTRATED PARTS LIST
il A

Parts List: Rinse Tank, Plumbing & Sight Gauge

ITEM VENDOR PART NO. PART NO. DESCRIPTION QTY.
1 228 NUT HH 5/16" NYLOCK ZP 2
2 116 BOLT HH 5/16 X 1-1/2 GR5ZP 2
3 10643 590022 POLY RINSE TANKHOLDDOWN 2
4 10602W 570003 TANK RINSE 100 GALLON WHITE 1

10602Y 570004 TANK RINSE 100 GALLON YELLOW 1
5 AR-10522 570181 5" VENTED LID 1
6 607 BOLT TRUSS HEAD 3/8 X 3/4 ZP 4
7 10612 PLATFORM TOP SAFETYPLATE 1
8 10669 POLY RINSE TANKHOLDDOWN 2
9 130 BOLT HH 3/8 X 2 GR5ZP 2
10 769 NUT HH 3/8" WHIZLOCKZP 2
11 64012 540013 CLAMP HOSE 3/4" 5
12 15017503 510008 HOSE EVA3/4" 6"
13 3T34F 530220 TEE HOSE BARB X 3/4 NPTF 1
14 10921 FORMED SIGHT GAUGE SUPPORT 1000GALLON 1
10919 FORMED SIGHT GAUGE SUPPORT 1250GALLON 1
15 3EL34 530210 HOSE BARB ELBOW 3/4"HB X 3/4"NPTM 1
16 15007008 510006 HOSE VINYL CLEAR 3/4" 1000 GALLON 66.5"
17 10820 800038 DECAL GALLON 1800 GALLON TANK 1
NS 10821 800039 DECAL GALLON 2400 GALLON TANK 1
18 15007008 510006 HOSE VINYL CLEAR 3/4" 40"
19 HBO75 530230 HOSE BARB3/4" 1
20 64020H 540015 CLAMP HOSE 1-1/2" 2
21 CPLGO075 530235 COUPLING 3/4" NPT 1
22 DF-103 510022 FLO-RITEFAUCET 1
23 3EL34HB 530214 HOSE BARB90° 1
24 15007008 510006 HOSE VINYL CLEAR 3/4" 58"
25 768 NUT HH 5/16 WHIZLOCKZP 2
26 10818 SIGHT GAUGE SUPPORTBRACKET 1
27 115 BOLT HH 5/16 X 1 GR5ZP 2
28 152 BOLT HH 1/2 X 1 GR5ZP 2
29 771 NUT HH 1/2"WHIZLOCK 2
30 200CAP 530017 2" CAM LOCK CAP W/530019GASKET 1
31 200G 530019 GASKET 2" STANDARDTHICKNESS 7
200GXT GASKET 2" EXTRATHICK SP
32 HN-79.12 530179 LANYARD12" 1
33 VSF200CF 500037 VALVE MANIFOLD X 2" MALEADAPTER 1
34 FC200 540001 CLAMP MANIFOLD 2" STANDARD PORT 6
35 150G 530014 GASKET2" 1
36 M150BRB 530079 MANIFOLD 1-1/2" HOSEBARB 2
37 TC-181 540006 CLAMP T-BOLT1-1/2" 4
38 12012800 510002 FERTILIZER SOLUTION HOSE1-1/2" 27"
39 M220150BRB 530100 MANIFOLD 2" FULL PORT X 1-1/2 HOSEBARB 1
40 FC220 540002 CLAMP MANIFOLD 2" FULLPORT 4
41 200G 530019 GASKET 2" FULLPORT 4
42 M220TEE 530097 MANIFOLD TEE 2" FULLPORT 1

9500 Series | Page 32




/524

ILLUSTRATED PARTS LIST

43 HB125-125 530045 HOSE BARB 1-1/2 NPT X 1-1/2 HOSEBARB 1
44 AR10918 570071 BULKHEAD 1/14" 1
45 M220150BRB90 530100 MANIFOLD HOSE BARB ELBOW 90° 1
46 CVv220 500003 MANIFOLD CHECKVALVE 1
47 10638 HANDRAIL RISE TANK 1
48 258 WASHER FLAT 3/8" 5
49 250 WASHER LOCK 3.8" 5
50 128 BOLT HH 3/8 X1" 5

9500 Series | Page 33




fn_sr ILLUSTRATED PARTS LIST
A,

Quick Fill & Pump Feed — 60-66 Ft. Boom w/ ACE 150-206 Pump

To Raven Flow
Meter & MCV

To Rinse Tank

To Agitation
& Rinse Valve

9500 Series | Page 34



fﬂST ILLUSTRATED PARTS LIST
il A

Parts List: Quick Fill & Pump Feed — 60-66 Ft/ Boom w/ ACE 150-206 Pump

VENDOR PART NO. PART NO. DESCRIPTION
1 7236 VALVE HANDLE EXTENSION 1
2 683 PIN, SPRING 1/4 X2 2
3 127 BOLT HH 3/8 X 3/4 GR5ZP 1
4 258 WASHER, FLAT 3/8” ZP 1
5 7232 VALVE HANDLEADAPTER 1
6 7233 VALVE HANDLE COLLAR 1
7 MV220BL 500034 MANIFOLD VALVE 2” FULL PORT BOTTOM LOAD 1
8 FC220 530002 MANIFOLD CLAMP 2” FULL PORT 3
9 44103220 530005 ADAPTER 1/8 MPT X 1/4 QUICKLOCK 1
10 200G 530019 GASKET 2" FULLPORT 4
11 129 BOLT HH 3/8 X 1-1/2 GR5ZP 2
12 12012800 510002 FERTILIZER SOLUTIONHOSE 1
13 769 NUT HH 3/8" WHIZLOCKZP 2
14 AC-FMC-150F-HYD-206 550000 PUMP, ACE150-260F 1
15 MLS200-30 530123 MANIFOLD Y STRAINER 30 MESHSCREEN 1
16 M200TEE 530097 MANIFOLD TEE 2"PORT 1
17 M200150BRB90 530080 MANIFOLD ELBOW 2” PORT X 1-1/2 HOSE BARB 1
18 M200150BRB 530100 MANIFOLD HOSE BARB 2 X 1-1/2 HOSE BARB 1
19 M220200BRB 530103 MANIFOLD 2” FULL PORT X 2" HOSEBARB 2
20 TC-231 540007 T-BOLT CLAMP 2" HOSE 4
21 12012800 510002 FERTILIZER SOLUTIONHOSE 1
22 M300TEE 530115 MANIFOLD TEE3” 1
23 M300200BRB90 530112 MANIFOLD 3 X 2 HOSE BARB 90° 1
24 MVSF220FP 530128 MANIFOLD VALVE 2” FULL PORT X MALEADAPTER 1
25 200CAP 530017 CAP 2" QUICKCAM 1
26 HN-79-12 530179 LANYARD 1
27 200GXT GASKET 2" EXTRATHICK AR
28 150G 530014 GASKET?2” 4
29 FC200 540001 CLAMP 2” STD 4
30 300G 530024 GASKET3” 3
31 FC300 540003 CLAMP 3” STD 3
32 6404-10-08 610019 ADAPTER 1/2 NPT X 100RD 1

9500 Series | Page 35



fn_sr ILLUSTRATED PARTS LIST
A,

Quick Fill & Pump Feed — 80-90-100 Ft. Boom w/ HYPRO Pump

To Agitation
& Rinse Valve

To Rinse Tank

3 i ad \ i/
2¥\\ %" Il
6 19 ?
20 %Gﬁ
. Al 20 S To Raven Flow
To Main Tank Meter & MCV
(/j \
28 " D) 28

9500 Series | Page 36



fﬂST ILLUSTRATED PARTS LIST
il A

Parts List: Quick Fill & Pump Feed — 80-90-100 Ft. Boom w/ HYPRO Pump

IXEI:"IPSS PART NO. DESCRIPTION
1 7236 VALVE HANDLE EXTENSION 1
2 683 PIN, SPRING 1/4 X2 2
3 127 BOLT HH 3/8 X 3/4 GR5ZP 1
4 258 WASHER, FLAT 3/8” ZP 1
5 7232 VALVE HANDLEADAPTER 1
6 7233 VALVE HANDLE COLLAR 1
7 MV220BL 500034 MANIFOLD VALVE 2” FULL PORT BOTTOM LOAD 1
8 FC220 530002 MANIFOLD CLAMP 2” FULL PORT 7
9 44103220 530005 ADAPTER 1/8 MPT X 1/4 QUICKLOCK 1
10 200G 530019 GASKET 2” FULLPORT 8
11 129 BOLT HH 3/8 X 1-1/2 GR5ZP 2
12 300G 530024 GASKET3” 3
13 769 NUT HH 3/8" WHIZLOCKZP 2
14 93079 550011 PUMP, HYPRO 9306C-HM1C-UB 1
15 MLS220-30 530125 MANIFOLD Y STRAINER 30 MESH SCREEN 2” FULLPORT 1
16 M220TEE 530097 MANIFOLD TEE 2"PORT 1
17 | M220150BRB90 530080 MANIFOLD ELBOW 2” PORT X 1-1/2 HOSE BARB 1
18 M220150BRB 530100 MANIFOLD HOSE BARB 2 X 1-1/2 HOSE BARB 1
19 M220200BRB 530103 MANIFOLD 2" FULL PORT X 2" HOSEBARB 2
20 TC-231 540007 T-BOLT CLAMP 2" HOSE 4
21 12012800 510002 FERTILIZER SOLUTIONHOSE 1
22 M300TEE 530115 MANIFOLD TEE3” 1
23 | M300200BRB90 530112 MANIFOLD 3 X 2 HOSE BARB 90° 2
24 MVSF220FP 530128 MANIFOLD VALVE 2” FULL PORT X MALEADAPTER 1
25 200CAP 530017 CAP 2” QUICKCAM 1
26 HN-79-12 530179 LANYARD 1
27 200GXT GASKET 2” EXTRATHICK AR
28 FC300 540003 MANIFOLD CLAMP 3” 3

9500 Series | Page 37



fn_sr ILLUSTRATED PARTS LIST
pY . .

Breakdown — ACE 150-206 Pump, 60-66 Ft. Boom

9500 Series | Page 38



fﬂS T

p Y .

ILLUSTRATED PARTS LIST

Parts List 550000: Breakdown — ACE 150-206 Pump, 60-66 Ft. Boom

ITEM PART NO. EDP# DESCRIPTION REQ
1 BAC-53 41110 | PIPE PLUG 4
1 41120 41120 | PIPE PLUG, STAINLESS STEEL(OPTIONAL) 4
2 BAC-12-150- 40257 | VOLUTE, CAST IRON, NPT & FLANGED (FOR 150F MODELS) 1

FLG
2 BAC-12-150-SS | 40249 | VOLUTE, 316 STAINLESS STEEL , NPT & FLANGED (FOR 1
150FS MODELS)
3 BAC-23-A 40391 | NUT, 3/8” NF, CAD PLATED 1
3 BAC-23-A-SS_| 40392 | NUT, 3/8” NF, STAINLESS STEEL (OPTIONAL) 1
40® | BAC-24-HYD- | 40400 | WASHER, 3/8” STAR, STAINLESS STEEL 1
ss
5 BAC-26-150-P | 40446 | IMPELLER, VALOX, KEYWAY 1
5 BAC-26-150-Cl | 40445 | IMPELLER, CAST IRON, KEYWAY (OPTIONAL) 1
60 BAC-7V 40151 | SEAL, CARBON/CERAMIC/VITON (INCLUDES 40160 O-RING) 1
60 BAC-7SC 40152 | SEAL, SILICON CARBIDE/VITON (INCLUDES 40160 O-RING) 1
(OPTIONAL)

6ADQ 40160 40160 | O-RING, SHAFTSEAL 1

700 BAC-4-150 40015 | O-RING, BODY SEAL 1
8 BAC-14-150- 40305 | MOUNTING FRAME, CAST IRON (FOR 150FMODELS) 1

HYD
8 BAC-14-150- 40319 | MOUNTING FRAME, 316 STAINLESS STEEL (FOR 150FS 1
HYD-SS MODELS)

9 40950 40950 | CAP SCREW, 3/8” NC X 3/4” HEX HEAD 4

9 40930 40930 | CAP SCREW, 3/8” NC X 3/4” HEX HEAD, STAINLESS STEEL 4
(OPTIONAL)

10 BAC-54 41130 | SLINGER 1

11 BAC-33 40810 | SNAP RING, INTERNAL, BAC-14 MOUNTING FRAME 2

12 BAC-37 40870 | BALL BEARING, SEALED, BAC-6SHAFT 2

13 BAC-32 40790 | SNAP RING, EXTERNAL, BAC-6SHAFT 2

14 BAC-32-S 40795 | SPACER FOR BAC-6SHAFT 1

15 BACH-25 40420 | KEY, 1/8" X 1/8” X 1/2” 1

16 | BAC-6-HYD-SS | 40061 | SHAFT, 5/8" DIAMETER, KEYWAY AND TANG SLOT, 1
STAINLESS STEEL

17 BAC-75-HYD- | 41372 | HYDRAULIC MOTOR, 7 GPM (INCLUDES PARTS 18 - 25) 1

206
18 S200 40161 | SEAL SUPPORT SPACER FOR 200 SERIES HYD MOTOR 1
19 BAC-75-HYD- | 41397 | HYDRAULIC MOTOR, 7 GPM (MOTOR ONLY - NO EXTERNAL 1
206N FITTINGS)

20 41255 41255 | CAP SCREW, 5/16” N. C. X 3-3/4” SOCKET HEAD (FOR 206N 4
MOTOR)

21 41875 41875 | O-RING, #8 SAEFITTING 2

22 BAC-78-8SAE_| 41441 | REVERSE CHECK VALVE, #8 SAE MALE X 1/2° NPT FEMALE 1

23 BAC-80-8SAE | 41455 | ADAPTER, RESTRICTOR BODY, #8 SAE MALE X 1/2° NPT 1
FEMALE

24 41448 41448 | O-RING, ORIFICEINSERT 1

25 BAC-79-7 41456 | ORIFICE, RESTRICTOR INSERT, .109(206N) 1

26 LS-206N 41418 | FLOW LIMITING VALVE (206N), #8 SAE MALE X 1/2” 1
NPTFEMALE

©) RK-FMC-150 52710 | REPAIR KIT FOR FMC-150 SERIES PUMP -

® | RK-FMCSC-150 | 52711 | REPAIR KIT FOR FMC-150 SERIES WITH SILICON CARBIDE -
SHAFT SEAL

# RK-BAC-75- 41374 | REPAIR KIT FOR 200-L SERIES MOTOR -

HYD-L

9500 Series | Page 39




fn_sr ILLUSTRATED PARTS LIST
A,

Breakdown — ACE 150-206 Pump Hyd. Motor, 60-66 Ft. Boom

O 0 Jo
o\ /)
100
O

hE

9500 Series | Page 40



fﬂS T

p Y .

ILLUSTRATED PARTS LIST

Parts List 550000: Breakdown — ACE 150-206 Pump Hyd. Motor, 60-66 Ft.

Rer.# MO MOer | MODLL DESCRIPTION REQUIRED
1% $200 $200 S200 | SEAL SUPPORT SPACER 1
2+ 40153 40153 40153 | SEAL CARTRIDGE 1
3 41941 41941 41941 | SNAP RING, BEARING 2
4 41961 41961 41961 | BALL BEARING, 7/16" I.D. 1
5 41731 41731 41731 | DRIVE PLATE 1
6 42041 42041 42041 | VALVE CAP, COASTING CHECK 1
7+ 42044 42044 42044 | "O" RING, COASTING CHECK 1
8 42042 42042 42042 | SPRING, COASTING CHECK 1
9 42043 42043 42043 | BALL, COASTING CHECK 1
10~ | 41850 41850 41850 | "O" RING, HOUSING SEAL 2
11 41720 41721 41725 | GEAR HOUSING 1
12 41800 41801 41805 | DOWEL PIN, HOUSING 2
13 41742 41742 41742 | END PLATE 1
14 41900 41900 41905 | CAP SCREW, 1/4" N.C. HEX HEAD 2
15 42010 42010 42010 | ADJUSTING SCREW, NEEDLE VALVE 1
16+ | 42030 42030 42030 | THREAD SEAL, 3/8", NEEDLE VALVE 1
17 42040 42040 42040 | WASHER, FLAT STEEL, NEEDLE VALVE 1
18 40960 40960 40960 | NUT, 3/8" N.C. JAM, NEEDLE VALVE 1
19 41761 41764 41766 | DRIVE SHAFT 1
20 41920 41921 41925 | DOWEL PIN, DRIVE SHAFT 1
21 41970 41971 41975 | IDLER SHAFT 1
22 41990 41990 41990 | BALL, IDLER SHAFT 1
23 41980 41980 41980 | RETAINING RING, IDLER GEAR 2
24 41750 41751 41755 | GEAR 2
25 41455 41455 41455 | ADAPTER BODY, #8 SAE MALE X 1/2" NPT 1
i 11248 J1a4s 11248 II(\:J)SERIIQI\'II'(); ORIFICE INSERT (USE WITH 41456 1
. p1a5T 11458 11458 nggggt RESTRICTOR ORIFICE (USE WITH 41455 1
28 41875 41875 41875 | "O"RING, #8 SAE MALE FITTING 2
29 41441 41441 41441 | REVERSE CHECK, #8 SAE MALE X 1/2" NPT 1
# 41374 41374 41374 | REPAIR KIT, RK-BAC-75-HYD-L -
Boom

9500 Series | Page 41




/i214

ILLUSTRATED PARTS LIST

Breakdown — HYPRO Pump, 80-100 Ft. Boom

Repair Parts Kit No. 3430-0332
Contains: one mechanical seal
(Ref. 7), one o-ring (Ref. 5) and
one rubber gasket (Ref. 6).

Silicon Carbide Seal Kit
No. 3430-0589

Contains one each:
Mechanical seal (Ref. 7) and
o-ring(Ref. 5).

Hydraulic Motor Part Nos.

2500-0009C (HM1C Models)
2500-0011C (HM3C Models)
2500-0018C (HM5C Models)

Parts Kit No. 3430-0178
Contains: One each ball bearing
(Ref. 13), motor shaft seal (Ref.
15), thread seal gasket (Ref. 36),
and washer (Ref. 37); two each
motor housing o-rings (Ref. 22),
and port adapter o-rings (Ref. 30)

9500 Series | Page 42



/i14

ILLUSTRATED PARTS LIST

Parts List: Breakdown — HYPRO Pump, 80-100 Ft. Boom

Ref.| Qty.
No. |Req'd.| PartNo. Description
1 4 | 24060007 | DrainVentPlug
2 1 | 0154-9200C1 | Pump Casing (Volute) (Includes stainless steel
wearring)
2 1 | 0151-8200C | Pump Casing (Volute) (Includes stainless steel
wear fing) (9304C)
2A 1 | 0157-9200C | Pump Casing (Universal Flange)
3 1 | 22530002 | Impeller Nut
4 1 | 0401-9200P2 | Impeller (Nylon)
5 1 | 17200083 |O+ing
6 1 | 17000100 | RubberGasket
7 1 21200009 | Mechanical Seal (Viton/Ceramic)(Std)
7 1 | 34300589 | Mechanical Seal (Silicon Carbide) (Optional)
8 1 | 0750-9300C2 | Mounting Flange
8 1| 0750-9300C | Mounting Flange (9304C)
9 4 | 22100020 |Hex Head CapScrew
10 1 | 14100056 | SlingerRing
11 1 | 18200013 | RetainingRing
12 1 | 18100014 |SnapRing
13 1 | 20000010 |BallBearing
14 1 | 14100073 | Spacer
15 1 |2104-0005 |ShaftSeal
16 1 | 14100074 | SealSpacer
17 1 20290014 | Thrust Bearing Assembly -Consists of:
(1) Thrust Bearing & (2) Thrust Brg. Races
18 1 |1810-0026 |SnapRing
19 1 | 0510-2500 | Shaft (HM3C Model) 7-1/2"long
19 1 |0511-2501 | Shaft (HM1C & HM5C Models) 7"long
20 1 | 0151-2500C | Motor Body (Includes Main Bearing)
2 4 | 22100005 |HexHead CapScrew

Ref.| Qty.

No. |Req'd.| PartNo. Description

2 | 2 [17200110 |o0ding

23 | 1 |0700-2500C1| Gerotor Housing (HM1C Model) 1/2° wide
23 | 1 |0702-2500C1| Gerotor Housing (HM3C Model) 1" wide
23 | 1 |0704-2500C1 | Gerotor Housing (HMSC Model) 5/8 wide
24 1 | 16000052 | Dowel Pin (HM3C Models)

24 1 | 1600-0044 Dowel Pin (HM1C and HM5C Models)
25 1 | 16000068 | Dowel Pin (HM3C Model)

25 1 | 16000037 Dowel Pin (HM1C and HM5C Models)
26 | 1 |39000022 | Gerotor (HM1CModel)

26 1 | 39000024 Gerotor (HM3C Model)

26 | 1 |30000048 | Gerotor (HM5CModel)

27 1 | 0251-2500C2| Motor End Plate (Includes Main Bearing)
28 4 | 22700039 | Washer

20 | 4 |22200044 | Cap Screw (HM3C)

20 | 4 |20200021 | CapScrew(HM1IC)

20 | 4 |22200032 | CapScrew(HMS5C)

0 | 2 [17200108 |Oding

3 1 | 3360-0021 Pressure Port Adapter

32 | 1 |30600068 | Poppet

33 | 1 |18200038 | RetainingRing

34 1 | 33200049 | Tank PortAdapter

35 | 1 [30200029 | BypassAdjustingScrew

36 1 | 17000047 | Gasket

37 1 | 22700027 | Washer

38 1 | 2250-0038 Lock Nut

40 | 1 [1610005 | Roll Pin (HM3CModeis)

40 | 1 |16100031 | RollPin (HM1C and HM5CModels)

41 | 1 |16100012 | WoodnifiKey

42 1 | 22700071 | Washer

9500 Series | Page 43




/7524

ILLUSTRATED PARTS LIST

Raven Flow Controls

1
Parts List: Raven Flow Controls
VENDOR PART PART
ITEM NO. NO. DESCRIPTION QrTy.

1 FC200 530002 |[MANIFOLD CLAMP 2’ FULL PORT 4

2 150G 530014 |GASKET 2’PORT 4

3 063-0171-894 631805 |RAVEN MOTORIZED CONTROL 1
MANIFOLD ELBOW 2’ FULL PORT X 1.5

4 M200150BRB0 | 530080 |\rek BARB 1

5 64024H 540016 |[CLAMP STAINLESS STEEL 1-1/2” 4

6 BS-1-1/2BH200 510014 [|HOSE EDPM1-1/2” AR

7 M200150BRB 530100 MANIFOLD HOSE BARB 2” X 1.5" HOSE 2
BARB

8 063-0171-0793 | 631804 |[RAVEN FLOW METER 1

9500 Series | Page 44



fﬂS T

p Y .

ILLUSTRATED PARTS LIST

Raven Flow Meter
RFM 60 FLOWMETER REPLACEMENT PARTS

063-0171-793

=
—
h
e

Parts List: Raven Flow Meter

sr— —— B

LIPS

ITEM DESCRIPTION RAVEN PART NO.
1 BODY, RFM 60 P FLOWMETER 106-0159-514
2 ROTOR/MAGNET ASSEMBLY 063-0171-673
3 HUB/BEARING ASSY, UPSTREAM 063-0171-674
4 HUB ASSEMBLY, DOWNSTREAM 063-0171-769
5 RING, RETAINING, INTERNAL 335-0000-278
6 STUD BEARING 063-0159-570
7 CLAMP, CABLE 435-3002-017
8 SCREW, THREAD FORMING 310-0002-137
9 SENSOR, ASSEMBLY, EXTERNAL 063-0171-669

9500 Series | Page 45



fﬂST ILLUSTRATED PARTS LIST
il A

Raven Control Valve
1 1/2” POLY CONTROL VALVE REPLACEMENT PARTS
063-0171-894

When servicing Valve:

” Replace valve body with iso-body kit (item 10) if
valve has been leaking internally.

Replace motor assembly if the motor will not run.

Before reassembling valve, remove the coupler
- shaft from the valve body. Apply Loctite (item 12) to
| — i coupler shaft and woodruff key. Place the coupler
shaft (item 5) and the woodruff key (item 4) onto the
motor shaft. Plug motor into the valve connector
coming from Sprayer Control Console. Check that
the motor rotates in both directions. Motor must stop
when coupler shaft CAM releases printed circuit
board button.

surfaces of coupler shaft. Insert coupler shaft into
iso-flange and be sure seal properly seats on shaft.
Install motor on valve body and apply silicon sealant
to mounting holes. Reassemble remaining items as
g shown in parts diagram.

:H-_ When reassembling valve, grease both sealing

RAVEN INDUSTRIES, INC.

Parts List: Raven Control Valve

ITEM | DESCRIPTION RAVEN PART NO. |
1 VALVE COVER 106-0159-407
2 #6-32 X 3/4" LG. SCREW 321-0000-256
3 MOTOR ASSEMBLY 063-0159-409
4 WOODRUFF KEY 321-0000-062
5 COUPLER SHAFT ASSEMBLY (1 1/2" VALVE) 063-0171-893
6 SEALTETRASEAL 219-0000-020
7 VALVE BODY ASSEMBLY (1 1/2" VALVE) 063-0171-892
8 BUTTERFLY (1 1/2" VALVE) 106-0159-414
9 ISOLATION FLANGE ASSEMBLY 063-0159-457
10 *ISO-BODY KIT (1 1/2" VALVE) (NOT SHOWN) 117-0159-739
11 *POLARITY REVERSAL JUMPER (NOT SHOWN) 115-0159-415
12 LOCTITE RC-609 (NOT FURNISHED) 222-1001-050

**NOT SUPPLIED WITH STANDARD UNIT

9500 Series | Page 46



fn_sr ILLUSTRATED PARTS LIST
Y . .

Quick Fill = Optional 3 Inch

Parts List: Quick Fill — Optional 3 Inch
VENDOR PART

ITEM NO. PART NO. DESCRIPTION QTy.
1 M300BRB90 530114 3" FLANGE X 3" HB-90DEG 1
2 TC-343 540009 CLAMP 3" T-BOLT HOSE 3.43 MM 2
3 12012810 510004 HOSE 3" FERTILIZER 1
4 M300BRR 530113 3" FLANGE X 3" HOSEBARB 1
5 300G 530024 3" EPDMGASKET 3
6 FC300 540003 CLAMP 3" WORMSCREW 3
7 M300FP 500012 VALVE 3" FPT X 3" PORTPOLY 1
8 79-12 530179 CABLE LANYARD 1
9 M300CPG45 530234 3" MANIFOLD CPIG X 45DEG 1
10 M300A 530233 ADAPTER, 3" MALE X 3" MALE THD 1
11 300CAP 530023 3"CAP 1

9500 Series | Page 47



fn_sr ILLUSTRATED PARTS LIST
pY . .

Agitation & Rinse Control

Parts List: Agitation & Rinse Control

ITEM VENDOR PART# FAST PART# DESCRIPTION QTY.
1 M200PLG 530093 MANIFOLD PLUG2" 1
2 150G 530014 GASKET 3
3 FC200 540001 MANIFOLD CLAMP 3
4 M200100TEE 530075 MANIFOLD TEE 2 X 1" 2
5 M200150BRB 530079 MANIFOLD HOSE BARB1-1/2" 1
6 64024H 540016 CLAMP HOSE 1-1/2 2
7 1-1/2EDPM 510014 HOSE SPRAY 1-1/2GOODYEAR 4'
8 FC100 540000 MANIFOLD CLAMP 1" 4
9 M100G 530068 GASKET1" 4
10 MV100CF 500005 MANIFOLD VALVE1" 2
11 M100075BRB90 530060 MANIFOLD ELBOW 1" X 3/4" HB TO RINSE BALLS 1
12 M100BRB90 530061 MANIFOLD ELBOW 1" HB TOAGITATION 1
13 PL344BR-24-CEC 500001 \VALVE BALL ELECTRIC AGITATION(OPTIONAL) 2
14 90SAEASA CONTROL HARNESS ELECTRICAGITATION 1
15 560021 FUSE 15AMP 1
16 560043 SWITCH 1

9500 Series | Page 48



fﬂST ILLUSTRATED PARTS LIST
il A

Electrical Valving Option

2) D020,

4
0,

9500 Series | Page 49



fﬂST ILLUSTRATED PARTS LIST
il A

Electrical Valving Option 99FSEVO Parts List

ITEM  PARTNO.  QTY. | DESCRIPTION |
1 18305 1 | PLATE, ADAPTER, ACE OASIS PUMP
2 500064 2 | VALVE, 356 SERIES ON/OFF ELEC. AGITATION
3 500080 1 | VALVE, 3" 3-WAY ACTUATED
4 530068 4 | GASKET, 1.00 EPDM
5 530362 2 | FITTING, 1" MANIFOLD 90 ELBOW
6 530426 2 | ELBOW 45, 1.00 FLANGE X 1.00 HB
7 540000 4 | CLAMP, WORM SCREW, 1.00
N.S. 632155 1 | CABBOX, ELECTRIC RINSE & AGITATE
N.S. 632156 1 | HARNESS, ELECTRIC RINSE & AGITATE
10 800016 1 | DECAL, MAIN TANK VALVE OPERATION

9500 Series | Page 50



ILLUSTRATED PARTS LIST

Pump Electric Valve Option

Electric Valve 500080

MX12 3-way

Design Features:

3" Full port 3-Way ball valve
Max PSI: 70 at 70° F

Valve Body: Polypropylene
Ball: Polypropylene

Stem: 316 Stainless Steel
Valve Seat: Virgin PTFE

No. Description Qty
1 100-0002 screw, #8, 3/4, stainless steel, 18-8 28

2 202-0080 | endcap, M300, 3" full port flange 2
3* 205-0030 | o-ring, EPDM 2
4" 205-0040 | o-ring, EPDM 2
|5 206-0025 |seat, 3" full port 2
6 QX4-121-3 | stem retainer bushing, polypropylene 1

) i QC3-170 thrust washer, PTFE 1

8 207-0001 stem, stainless steel inline 1

207-0009"" | stem, stainless steel inline, tapped for manual valve
9* 1QC3-130 o-ring, #113, VITON 2
10 QX-103 hairpin, stainless steel 1
11 100340 bolt, serrated flange, 1/4 - 20 x 1 3
12 201-0115 valve body, 3-way, bottom load, M300, 3" polypropylene full port 1
13 | 250-0050 | shoe, ball/stem engagement 1
14 204-0030 | valve ball, 3-way, 2" diverter 1
204-0057 valve ball, 3" polypropylene full port
15 Manual Valve
15.1** | 100340 bolt, serrated flange, 1/4 - 20 x 1 1
15.2** | 212-0010 handie 1
153" |212-0015 handle cover 1
15.4"" | 250-0040-P | retainer, stop plate 1
5 210-0026 | valve repair kit, MX - 3" (M4K)

*ltems included in vaive repair Kits
**Manual valve only

See https://view.publitas.com/kzvalve/kzvalve catalog

Stem Seal: Dual Fluorocarbon O-rings

9500 Series | Page 51


https://view.publitas.com/kzvalve/kzvalve_catalog

/5214

ILLUSTRATED PARTS LIST

Pump Electric Valve Option

Control Types

On/Off, 3-wire, SPST

Biack VDCNeutrsl

Rod «VDC/Mot

Positionable, 4-wire, SPDT

Lipcs DO Moy

Red VDGt

-

[

Whita +VDCHgt = "CCW/Open”, 0 VDC

= ‘CWiCiose"

r/u—’j

V

YWhile + VDT Swiiched » 10 COWOpen

PAM (omp v e
Spoed Contrat 100-1,000 He

- / ES
T1%1
1 1 Qresn +VOC Setichad + o CVOCnse

CAN/ISO BUS

Feedback Options

POSITIVE ENERGIZED AUXILIARY CONTACT(S) INSIDE ACTUATOR

i

Black VOC
Red +VOC
Groen CAN Low
Notwork
Controller Whnae CAN Hgh

NC

—./N()

!

System Ve
Fused to 40 mA

l |
* Not Used

Feedback 8t Posoon

Feedtack Voitage = Systom VoRage

See https://view.publitas.com/kzvalve/kzvalve catalog

LRI Tty
N0

o'
ey ) O X xR A
I TP P X
¢® of oed ® oB3e%F o va? 312 3le3e
e TR ot el
=t E-'-l l.!::ll-'-l."t'l:':tltt' *
Rt L 2 T it T
$e33"3ea t0e o8 Bo 2"anelee S50850e
p - =I':!"I' -=1I:'|== ==: I=: * Ii:
foee of D080 ededeed o
R OO R TR

9500 Series | Page 52



https://view.publitas.com/kzvalve/kzvalve_catalog

fn_sr ILLUSTRATED PARTS LIST
A,

Boom Plumbing

From Pump

52

&

Fenceline

To Delivery
Tubes

26 % :
53 /@ g . See Delivery Tubes

26 ,, ﬁ For Part Numbers
23 a4

9500 Series | Page 53



fn_sr ILLUSTRATED PARTS LIST

Parts List: Boom Plumbing

ITEM VENDOR PART NO.  PART NO. DESCRIPTION
1 4154-GXX-160 790020  |PRESSURE GAUGE 0-160 PSI 1
2 256 WASHER FLAT 1/4" ZP
3 103 BOLT HH 1/4 X 1-1/2 GR5ZP
4 2T20-003 510023  [TUBING POLY 1/4" OD AR
5 44103211 530004  |Q-LOCK CONNECTOR ELBOW 1/4" MPT X 1/4" HOSE 1
6 M200PLG025 530094  [MANIFOLD PLUG 2" X 1/4" PORT 1
7 FC200 540001 MANIFOLD CLAMP 2" STD AR
8 150G 530014  [MANIFOLD GASKET2" AR
9 500027  [VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK) AR
9 50516-6 500029  VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK) AR
10 56609-2-F VALVESUB-ASSEMBLY AR
11 45529-1" 530190  |QUICK CONNECTORSUB/ASB AR
12 64016H 540014  |HOSE CLAMP 1" AR
13 1BH200 510016  |[HOSE SPRAY EDPM 1" ID AR
14 HB100 530041  [HOSE BARB 1" MPT X 1"HB AR
15 LST100-80 530474  |STRAINER LINE 80 MESH SCREEN AR
16 236 NUT HH 5/16" CLZP AR
17 120 BOLT HH 5/16 X 3-1/2 GR5ZP AR
18 HB100-90 530044  |HOSE BARB ELBOW 1" MPT X 1" HOSE AR
19 64016H 540014  |HOSE CLAMP 1" AR
20 1BH100 510016  |[HOSE SPRAY EDPM 1" ID AR
21 HB100 530056  |HOSE BARB 1" X 1"TEE AR
22 64016H 540014  |[HOSE CLAMP 1" AR

9500 Series | Page 54



fn_sr ILLUSTRATED PARTS LIST
Y . .

23 1BH200 510016  |HOSE SPRAY EDPM 1" ID AR |
24 EL100-90 530310  [ELBOW 1" FPT AR
25 HB100-90 530044  [HOSE BARB ELBOW 1" MPT X 1" HOSE AR
26 HB100 530041 HOSE BARB 1" MPT X 1"HB AR
27 V13N34 530245  |CAP 1"FPT AR
28 58140 520037  [FENCELINE NOZZLE BODY, MANUALLY CONTROLLED AR
28A 55280-1 520038  [FENCELINE NOZZLE BODY, ELECTRICALLY CONTROLLED | AR
29 345-005 540032  [HOSE CLAMP 3/8" 2
30 3/8BH200 510020  |HOSE SPRAY EDPM3/8" AR
31 1338D 530306  [FENCELINE NOZZLEBODY 2
32 3B12 NOZZLE BODYNUT 2
33 CP8027-NYB 520019  [NOZZLE TIPNUT 2
34 227 NUT HH 1/4" NYLOCK ZP 2
35 44103206 530001  |[Q-LOCK CONNECTOR 1/4" MPT X 1/4"HOSE 1
36 5504-04-04-SS 610006  [ELBOW 1/4" NPT STAINLESS STEEL 1
37 11758 GAUGEBRACKET 1
38 11786 GAUGESTRAP 1
39 45529-90-1 530190  [ELBOW 3/4” RETURN TOTANK 1
40 64012H 540013  [CLAMP 3/4” 1
41 BS-3/4BH200 510019  |HOSE3/4” 1

VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK) AR

42 520027 |1EMS 9 & 10)

VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK) (ITEMS9 & | AR

42 | 54608-15-450BEC3 500029 10)

43 257 5/16" WASHER AR
44 TC-130 540037  [T-BOLT CLAMP AR
45 D34100 530225  |HOSEBARB AR
46 QJ17560A-25M 520030  |BODY SINGLE AR
47 Q54676-1/4-NYR 530248  |ADAPTER AR
48 3EL14628 530209  [1/4 X 3/8" BARB90® AR
49 58480-2 520038  |CABLE CHEM SAVER ELECTRIC OPTION AR
50 W806V 530227  [CAPGASKET AR
51 CP7717-3-912-VI 530198  |O-RING AR
52 | CP37166-1-302SS 530193  |RETAINING CLIP AR
53 BJTEE100FP 530147  [TEE 1" NPT AR
54 - 90SASC1  |ASSEMBLY, STRAINER DRAIN 1“ AR
55 - 90SASC2  |ASSEMBLY, STRAINER DRAIN 2“ AR
56 - 90SASC3  |[ASSEMBLY, STRAINER DRAIN 3“ AR

9500 Series | Page 55




fﬂS T

p Y .

ILLUSTRATED PARTS LIST

Fence Row Option

\\_//j\
1
4
— \ —
} l__} Ll o1 et e e A e e ® :.%ﬁll: 1]
Parts List : Fence Row Option
ITEM PART NO. DESPRIPTION QTY.
1 520016 NOZZLE SEAT WASHER, RUBBER 2
2 520037 NOZZLE MANUAL CHEM SAVER 2
3 520038 NOZZLE ELECTRIC CHEM SAVER 2
4 632044 CABLE ADAPTER 2P DT TO 2P 6” 2
5 540032 CLAMP, HOSE 5/16” 4
6 632054 55 FENCE ROW CABLE 2

9500 Series | Page 56



fn_sr ILLUSTRATED PARTS LIST
p Y .

Single Fence Line, Display Control

NOTE
1. FOR USE WITH RAVEN RCM AND JD RC2000

Parts List 27360: Single Fence Line, Display Control

ITEM PART NO. DESPRIPTION QTY.
1 520037 VALVE, MANUAL CHEMSAVER 1
2 520038 VALVE, ELECTRIC CHEMSAVER 1
3 632044 FENCEROW ADAPTER CABLE, 6” 1
4 632054 FENCEROW CABLE, 55’ 1

9500 Series | Page 57



fﬂS T

p Y .

ILLUSTRATED PARTS LIST

Dual Fence Line, Display Control

NOTE
1. FOR USE WITH RAVEN RCM AND JD RC2000

Parts List 27361: Dual Fence Line, Display Control

ITEM PART NO. DESCPRIPTION QTY.
1 520038 VALVE, ELECTRIC CHEMSAVER 2
2 632044 FENCEROW ADAPTER CABLE, 6’ 2
3 632054 FENCEROW CABLE, 55’ 2

9500 Series | Page 58



fﬂST ILLUSTRATED PARTS LIST
il A

Single Fence Line, Toggle Switch Control

NOTE
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Parts List 27362: Single Fence Line, Toggle Switch Control

ITEM PART NO. DESCPRIPTION QTY.
1 184737 PLATE, MOUNT 1
2 520037 VALVE, MANUAL CHEMSAVER 1
3 520038 VALVE, ELECTRIC CHEMSAVER 1
4 632204 2 PIN DT 20’ CABLE EXTENSION 1
) 632044 FENCEROW ADAPTER CABLE, 6” 1
6 632054 FENCEROW CABLE, 55’ 1
7 632089 CABLE SINGLE ELECTRIC FENCELINE NOZZLE 1
8 800261 DECAL, FENCELINE & AGITATION 1

9500 Series | Page 59



fﬂST ILLUSTRATED PARTS LIST
il A

Dual Fence Line, Toggle Switch Control

NOTE

1 FOR USE WITH RAVEN 450, JO GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS
>
L
. 4
S g
Py A \f-"'
s , \;'({; : "; ‘%
Ne N
D—" N
A =~
< g %
\()Y ' g 2
3
6
7
Parts List 27363: Dual Fence Line, Toggle Switch Control
ITEM  PART NO. DESCPRIPTION QTy.

1 18437 PLATE, MOUNT 1
2 520038 VALVE, ELECTRIC CHEMSAVER 2
3 632204 2 PIN T 20° CABLE EXTENSION 1
4 632044  |FENCEROW ADAPTER CABLE 6” 2
5 632054 FENCEROW CABLE, 55’ 2
6 632088 CABLE, DUAL ELECTRIC FENCELINE NOZZLES 1
7 800261  |DECAL, FENCELINE & AGITATION 1

9500 Series | Page 60



Plumbing Valves

ILLUSTRATED PARTS LIST

0

v Pt 0. CELCRIION

, [ L WO, 23 | G5-WLILE CMAE POGTWELY SWICWED
3

T | e l-aey SLIANVING (LW, 304 SUANLLSS SALLL

3 | CPaeui-1/h-55 SoOKET ar i3 X IE, 1 %00
N s UIOR AORPTDN FELTWTLON (RACK)

L e THRLST WASER, TULON

V| STCU. 103 STMALSS STUEL (108 FOLPWORTLDW L)

T | CPITI-MIDa W | -k, Wi 1 NOD)

1| R FLOW BAK %
V| CPIE- 1S | BUGTI (D00, 1§ -5, SiE. 2

] - FLOW WACK DAL POLYPRCPYLLNE (ML)

oA | P11 FLOW BACK AL, 300 RIANESS STITL

R B T

Q 0w~ 10 A

18 | OOTVi-a-30n S-e, IO (3 WEGD)

TS ) TAD CAP_ WO TRUACK] (UK COMMLT)

15 | ONATEE-3- 3y | ST, 14710 X 3-3747 W AD, STMRISE ST (¢ MOTH)

W | Ovssaze-iw 75 NARRGW TIE BOGY, POLYPROPTLIN (MACK

17 | CFess i VOUNTIG Wil ALV

18| Oraaaoh-5s TONLA, WG % 1 ¥ i 0L Soanien S0 (4 MO D)

19 |- 15109 C-RWG VEON

20| PITI—T - N, TUCK COMMILT WETMNNG CLP_ 350 SIS STiIL

SO WU~ - | VWV BN GD-AEY, YO QULET T § TR WO | T 3-)

MRIAGAL 1T, SPARE PARTS AT OMCLIERS AL TTEMS WD wis <)

e

A - TI0NS

TEFLOME 5 A TIMOUWAN OF TAPONT
WICNT 6 A TRADEWAY OF CUPONT DOW FLaSIDNERS

MITE () e PART ASER MOCATTE REPT MLET AMD QUTLET CONNECTIONG
SO TOR SECAWELY SWIOMD WOTORE SMECHFY W' MADMES il 7" o MOITE PolT moasls

MOTE TO8 QUOK COWNELT FIITNG AW ROMSONS T PARTS LT uessny

CONY

3 -
e SO @ Spraying Systems Co.
RLOW BACK BALL VALVE S Nozzles and Accessories
Fm 1900 - L
PARTE LIST
VS PATENT 96160807 o~ PLASOBEC-FB
ene meey _or |

9500 Series | Page 61



ILLUSTRATED PARTS LIST

Nozzle Bodies

1
ITEM PART NO, DESCRIPTION
1
CPAB224~NYB Upper Clamp, 25mm, Nylon (Block)
2 CP48256-55 Fivol Pin, Staintess Steel
y | CP4B498-NYB fady, 3/4%, Nylon (8lock) (for 3/4" and 285mm versions)
4 CP7717-2/110-BU O-Ring, Buna-N
CP7717-2/110-VI O=Ring, Vifon (Optlonal)
CP48255-1 1 /4-3025% | Screw, Stainiess Steel
S L Lo A AR A LR B
¢ | CP21953-PA Diophragm, EPDM
CP21953-w1 Diophregm, Viton (Optional)
7 21950~10-NYB End Cop Sub—Ass'y, Nylon (Black)
No, QII7560A-25mm~NYB(~VI) - Hinged Nozzle Body Assembly
N | PAKT M0 ~ CEGCRIPTION
1\ | craasso-n-we Flug, Wylen (Bock)
C#7717-3-13-EPR O-Ring, EPOM
! emi-a-isea O-fiing, Vites (Ogtnal)
3 | crisoar-wrh £-Cip, Nylen (Blsek)
CF771 7-M28x3-CPHITE | O-Ring, LPR~Teficn Fited (2 Meg'd.) =
. 4 ot r-uasas-virrt Dofling, Visn~Taticn Flind (2 Wagd) (Opiionst)
! s | cPseas-vitre Sesk, ‘ilam-Tatlon fitied
0 B s e D-fling, Vien
A | cPisadi-2-wvE Turrsh, Nphen (Black) (3 Ouller)
| CPsa022-3-MYD Turrat, Mylsn (Biozk) (4 Outiet)
/““ 7C_ | CP38923-3-NY0 Turrat, Nylsn (Riack) (5 Outiel)
M CP2I983-EPF 0 m. EPOM
n - ok
\ = * [ehiasi-v [ m._Vilon (Optisnal)
" 3 [31950-10-NTE | tnd Cep Sub-usmembiy, Mywn (Soek)
g.\ ] 10 | cP3a823-3-YR 3/4" & Yooew Bady, Nyloe (Biock)
- 97717-3-110-80 O-Ring, Suna-N =
" e-a-110-0 O—Ring. Vhen (Oplional)
L gﬂﬂ!‘!’f(_—""ﬁ:fézss Serew, Shainiess Siesl
LE ) 7,
CPaBIIA-NT 25mm Upper Clumg, Mpen (Block)
V4| CPamTse-5% Freol P, SAciniess Siesl
G ) = T Wl e i B
- |_Wolse: Specity Eiber 3, 1, st 5 \n Perl Nember Far Number of Ouliels Desired,
VI b Purt Member Scaciies Vs O-Hing Option

DESCRP TIDN; T z
pul%es vEr oo Spraying Systems Co.
VALVE

QUICK TEEICTS MINGED Swtg.Nnxziea ond Accessaries
WOIILE BOOY ASSEMRLY ro JOU0 ~ Weaaton K E018%-

Bev. o | PARTS UST

= PL QJ360C-WB

« PELT__of

9500 Series | Page 62



fﬂST ILLUSTRATED PARTS LIST
il A

Delivery Tubes

v
]

4

= v
sy
N
i - 4
10 - "

Parts List: Delivery Tubes
ITEM VENDSS PART FAS;gART DESCRIPTION QTY.
1 14301 [TUBE, 6 PORT 15 INCH SPACING + FENCELINE VALVE AR
14302 [TUBE, 2 PORT 15 INCH SPACING AR
14303  [TUBE, 3 PORT 15 INCH SPACING AR
14304  [TUBE, 4 PORT 15 INCH SPACING AR
14305  [TUBE, 5 PORT 15 INCH SPACING AR
14306  [TUBE, 6 PORT 15 INCH SPACING AR
14307  [TUBE, 7 PORT 15 INCH SPACING AR
14308  [TUBE, 8 PORT 15 INCH SPACING AR
14310 [TUBE, 10 PORT 15 INCH SPACING AR
14311 [TUBE, 7 PORT 20 INCH SPACING + FENCELINE VALVE AR
14312 [TUBE, 2 PORT 20 INCH SPACING AR
14313 [TUBE, 3 PORT 20 INCH SPACING AR
14314 [TUBE, 4 PORT 20 INCH SPACING AR
14315 [TUBE, 5 PORT 20 INCH SPACING AR

9500 Series | Page 63




/7524

ILLUSTRATED PARTS LIST

14316 [TUBE, 6 PORT 20 INCH SPACING AR
14317 TUBE, 7 PORT 20 INCH SPACING AR
14318 [TUBE, 8 PORT 20 INCH SPACING AR
14319 [TUBE, 9 PORT 20 INCH SPACING AR
14320 TUBE, 5 PORT 20 INCH SPACING + FENCELINE VALVE AR
14321 [TUBE, 6 PORT 20 INCH SPACING + FENCELINE VALVE AR
14322 TUBE, 2 PORT 22 INCH SPACING AR
14323 TUBE, 3 PORT 22 INCH SPACING AR
14324 [TUBE, 4 PORT 22 INCH SPACING AR
14325 TUBE, 5 PORT 22 INCH SPACING AR
14326 TUBE, 6 PORT 22 INCH SPACING AR
14327 TUBE, 7 PORT 22 INCH SPACING AR
14330 TUBE, 5 PORT 22 INCH SPACING + FENCELINE VALVE AR
TUBE ASSEMBLY, 3 PORT 15 INCH SPACING,

14333 \NCNOZZLES AR
TUBE ASSEMBLY, 4 PORT 15 INCH SPACING,

14334 I\NCNOZZLES AR
TUBE ASSEMBLY, 5 PORT 15 INCH SPACING,

14335 \NCNOZZLES AR
TUBE ASSEMBLY, 6 PORT 15 INCH SPACING.

14336 \NCNOZZLES AR
TUBE ASSEMBLY, 7 PORT 15 INCH SPACING,

14337 INCNOZZLES AR
TUBE ASSEMBLY, 8 PORT 15 INCH SPACING,

14338 \NCNOZZLES AR
TUBE ASSEMBLY, 9 PORT 15 INCH SPACING.

14339 \NCNOZZLES AR
TUBE ASSEMBLY, 10 PORT 15 INCH SPACING,

14340 \NCNOZZLES AR
> AR-14085 500054  |SPACER, WET BOOM AR
3 AR-14083 540040  |CLAMP, WETBOOM AR
4 QJ363NC$§5MM‘ 520039 |NOZZLE AR
5 | zM1473140 500048  |U-BOLT STAINLESSSTEEL AR
6 540029  [TUBE CLAMP BASE AR
7 655  INUTHH AR
8 | YCXL5750-PS | 590078 |BOLT HH 1/4 X 4-1/2 GR5 STAINLESSSTEEL AR
9 685  IWASHER 1/4" STAINLESS STEEL AR
10 655  |NUT 1/4" NYLOCK STAINLESSSTEEL AR
11 |QJ17560A-25MM | 520030  |[NOZZLE BODY SINGLE WET BOOM AR

9500 Series | Page 64




32

/i214

ILLUSTRATED PARTS LIST

Hydraulic System

9500 Series | Page 65



fﬂS T

p Y .

ILLUSTRATED PARTS LIST

Parts List: Hydraulic System

PART NO.

DESCRIPTION

QTY. 60FT.

1 648124 620019 20TD16-150 SAPUSH 2
2 6400-4-8-047 610038 8ORB X 4JIX RESTRICTEDADAPTER 2
3 FDM4R17-4FJX 600008 HOSE 4JICSTRAIGHT 1
4 2-NV12-12SAE-M 530182 HYDRAULIC TIP X80RB 4
5 FDM8R17-8FJX-8MBO-288 HOSE HYDRAULIC BLOCK FEED 2
6 645710 620006 30TD16-150 DOUBLEACTING 2
7 6801-4-8-R.045 610040 BORB X 4JI1X 90° RESTRICTEDADAPTER 4
8 FDM4R17-4FJX-4FJX-104 HOSE 4JICSTRAIGHT 2
9 FDM4R17-4FJX90M-4FJX-302 HOSE 4JIC STRAIGHT X 4JI1C90° 1
10 FDM4R17-4FJX90M-4FJX-302 HOSE 4JIC STRAIGHT X 4JI1C90° 1
11 6801-4-8-R.045 610040 8ORB X 4JIX RESTRICTEDADAPTER 4
12 645710 620006 30TD16-150 DOUBLEACTING 2
13 FDM6R17-6FJX-156 HOSE 6JICSTRAIGHT 2
14 6801-6-8 610030 BORB X 6JIXADAPTER 2
15 648422 620023 25TD08-112 SA PULL WINGTILT 2
15 FOR NORAC/RAVEN BOOM OPT.
HEIGHTCONTROL SYSTEMS
15 648402 OPT. NORAC/RAVEN 620022 25TD10-112 SA PULL WINGTILT OPT.
16 6805-6-8 610035 8ORB X 3/8” FPT 90°ADAPTER 4
17 BV3 610036 BREATHER 3/8"MPT 4
18 | FDM4R17-4FJX90M-SAME-302 HOSE HYDRAULIC 4JIC 90° X 4JIC90° 1
19 FDM4R17-4FJX90M-4FJX-322 HOSE HYDRAULIC 4JIC 90° X 4JIC90° 1
20 FDM4R17-4FJX-4FJX-104 HOSE HYDRAULIC 4JICSTRAIGHT 2
21 |FDM8R17-8MBO-10MBX090-204 HOSE HYDRAULIC PUMPFEED 2
22 0531-601-500/100 630002 ACCUMULATOR 1
23 FDM4R17-4FJX-4FJX90M-15 HOSE HYDRAULIC 4JICSTRAIGHT 1
24 FDM4R17-4FJX-4FJX-25.3 HOSE HYDRAULIC 4JICSTRAIGHT 1
25 N/A
26 6602-4 610028 RUN TEE ADAPTERA4JIC 6
27 6402-04-04 610018 ADAPTER SWIVEL 4JIC X40RB 1
28 MPV-14-SAE 500000 VALVE 1/4 TURNHYDRAULIC 1
29 700-0805-4103 630008 HYDRAULIC BLOCK - 5STATION 1
30 6400-04 610007 4 ORB X 4JIC 1
31 237 237 NUT HH 3/8” NYLOCK ZPCENTERLOCK 2
32 132 132 BOLT HH 3/8 X 3" GR5ZP 2
SEALKITS

648126 648124 20TD16-150 SAPUSH

645752 648422 25TD-08-112 SA PULL

645752 648402 25TD10-112 SA PULL

639559 645710 30TD16-150 DA

9500 Series | Page 66




/i214

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness — 60-66 Ft. Boom

WHT/BLK
| BLK
a

17
r[__a;:—- OR(;/BLK—-—-——\
- ) BN~}

— RED/BLK —2-
- BLK

J
)
Parts List: Hydraulic Control Valve Harness — 60-66 Ft. Boom
ITEM PART NO. DESPRIPTION QTY.
1 212-025 |BOLT 5/16-18 X 0.75 1
2 214-002 |CABLE TIE BLACK 7” 14
3 255-026 |LOOM CLAMP .5” ID METAL/RUBR 1
4 | 302-374 |MANI ASSY 0805 2DA 3SA CLSD INT DTR 12V WP6400 1
5 319-668 |HRN ASSY 12CON 18GA DTR KEY A 33’ 1

9500 Series | Page 67



fn_sr ILLUSTRATED PARTS LIST
pY . .

Hydraulic Control Valve — 60-66 Ft. Boom

| 1

9500 Series | Page 68



fﬂ_sr ILLUSTRATED PARTS LIST
p Y .

Parts List: Hydraulic Control Valve — 60-66 Ft. Boom

ITEM PART NO. QTY. DESCPRIPTION
1 210-017 2 |FTG6801-8-8/E-MJ-MO
2 210-038 4 |FTG6408-HHP-8/ HOLEHEXPLUGMO
3 210-113 7 |FTG6400-4-6/S-MJ-MO
4 210-127 3 |FTG6408-HHP-6/ HOLEHEXPLUGMO
5 232-050 2 |DECALS/ N (SILVER)
6 232-058 1 |DECAL FASSE BLK/ GOLD 1" X .75" RND CRNR
7 252-037 1 |COILH/F6359774DT
8 253-046 7 |COIL HYD AC0312600 DL DSTCH RECPT.
9 270-093 1 IMANI S14153-45 CIRAL RV
10 273-008 1 |CART SV10-40-0-N-00 (SEAL KIT PART # 274-001)
11 237-012 1 |CART CP10-20 (SEAL KIT PART # 274-019)
12 237-058 1 |CARTHFRV10-22A-0-N-NC-35-30 (SEAL KIT PART # 274-009)
13 273-077 7 |CARTHYACWS 08W-01-C-N-0 (SEAL KIT PART # 274-028)

9500 Series | Page 69



fnsr ILLUSTRATED PARTS LIST
Hydraulic Control Valve Wiring Harness — 60-66 Ft. Boom

MER S oo m

ECEW:; e

9500 Series | Page 70



fﬂ_sr ILLUSTRATED PARTS LIST
p Y .

Parts List: Hydraulic Control Valve Wiring Harness — 60-66 Ft. Boom

ITEM PART NO. QTY. DESCPRIPTION

1 231-008 6" |SHRINKTUBING 0.750

2 231-009 3" |SHRINKTUBING 0.5

3 231-250 6” [SHRINKTUBING 0.250” BLK

4 232-050 2 |DCL SIN (SILVER)

5 252-058 159" WIRE 18GA BLK

6 252-064 35" |CABLE 12CON GRY 18GA

7 255-212 1 |CNTR DEUTSCH 12PIN RECEPT DT

8 255-213 1 |CONN DEUT DT PLUG 12PIN

9 255-214 1 |CNTR DEUTSCH LOCK WEDGE 12PIN DTR
10 255-215 1 |CONN DEUT LOCK WEDGE 12PIN DTP

11 255-505 7 |CNTR DEUTSCH LOCK WEDGE 2PIN DTP
12 255-801 7 |CNTR DEUTSCH 2PIN PLUG DT

13 255-969 2 |CNTR DEUTSCH LOCK WEDGE 2PINI DTR
14 255-971 2 |CNTR DEUTSCH 2PIN RECEPT DT

15 255-977 16 [TRM PIN DEUTSCH 16/18GA

16 255-978 16 [TRM SOCKET DEUTSCH 16/18GA

17 255-979 10 |CONT DEUT CAVITY PLUG

9500 Series | Page 71



fn_sr ILLUSTRATED PARTS LIST
A,

Control Console — 60-66 Ft. Boom

9500 Series | Page 72



fﬂST ILLUSTRATED PARTS LIST
il A

Parts List: Control Console — 60-66 Ft. Boom

ITEM PART NO. QTY. DESCPRIPTION
1 210-710 1 [STR RLF HEYCO .23"-.53" ID, HOLE DIA .886"
2 212-184 2 [SCREW 6-32 X 3/8 OVAL HD BLK
3 212-202 2 |INSERT 6-32 X 3/8 BRASS
4 212-215 2 |KNOB 1/4-20 FEMALE
5 212-231 2 SCREW WELDED 1/4-20 X .500
6 213-335 2 |WASHER NYLON .257 X .875 X .060
7 214-002 3 |CABLE TIE BLACK 7"

8 219-300 1 | BRKT HSNG MONITOR

9 230-057 1 | BAG POLY CLR 14 X 18 2MIL W/LOGO
10 232-050 2 |DECL SIN (SILVER)

11 232-059 1 |DECL GOLD/BLK 1.5 X .5

12 250-007 2 [SWTOG DPDT 3P MOM SHORT

13 250-013 3 [SWTOG DPDT 3P MOM LONG

14 250-023 5 |SWTOG BOOT OPN GRY

15 252-058 18" WIRE 18GA BLK

16 252-059 24" WIRE 18GA RED

17 252-060 18" |WIRE 18GA GRN

18 254-001 1 |DIOD D116A2

19 255-002 20 [TRMT-TAP F PO BLU

20 255-006 8 [TRM PO F NON ISN 20/18GA

21 255-030 2 [TRM SPLICE CLOSED END 16-18GA
22 255-070 2 [TRM PO M/F 14-16GA

23 255-119 2 [TRM PO F INS 16-14GA

24 255-285 1 [TRM SPLICE CLOSED END LRG

25 259-005 1 |SW TOG GRIP VNYL RED .187

26 259-015 1 | SW TOG GRIP VNYL BLU .187

27 259-002 1 | SW TOG GRIP VNYL YEL .187

28 259-023 1 |SW TOG GRIP VNYL GRN .187

29 259-027 1 [SW TOG GRIP VNYL GRY .187

30 311-083 1 |[ENCL FP DRL MNTR/FD DECL-5X15/32 3SA
31 314-217 1 |HARNESS R/B WIRE SERIES 3 P/8’

32 319-725 1 |ENCL DRILL MNTRBX FH-7/8" STR RLF
33 319-769 1 |[FUSEHOLDER PM ASSY 10A /.5’

34 320-184 1 |HRN 12CON 18GA DTP KEY A 12P(12) 11" END CAP

9500 Series | Page 73




fn_sr ILLUSTRATED PARTS LIST
A,

Control Console Switch Diagram — 60-66 Ft. Boom

SWITCH WIRING DIAGRAM

BED/BLK
QRG/BLK.
WHT/BLK

Sw3 GRy Sz Y swi N
EAT AT ! LA
® h 4 g = e
- 3> &> )
—fo o D ol |
@ Sl g
\ SW5 BLU SW4 RED
szT TOG T —
2 % & % C
( mh\ 7T\ /T //
k e P2y
/ /
@)
@ 8
4 3
g e g 3 §

A = NOTCH LOCATION

9500 Series | Page 74



f8ST

ILLUSTRATED PARTS LIST

Wiring Harness — 60-66 Ft. Boom

\——Su

Parts List: Wiring Harness — 60-66 Ft. Boom

ITEM PART NO. QTY. DESPRIPTION
1 231-009 1” SHRINKTUBING .500” BLK
2 252-058 127 WIRE 18GA BLK
3 252-064 11 CABLE 12CON 18GA PVC GRY
4 255-212 1 CONN DEUT DT RECPT 12PIN
5 255-213 1 CNTR DEUTSCH 12PIN PLUG DT
6 255-214 1 CONN DEUT LOCKWEDGE 12PIN DTP
7 255-215 1 CNTR LOCK WEDGE 12PIN DTP
8 255-977 2 CONT DEUT PIN 16-18GA
9 255-978 12 CNTR DEUTSCH SOCKET 16/18GA
10 255-979 10 CONT DEUT CAVITY PLUG

9500 Series | Page 75




ILLUSTRATED PARTS LIST

fﬂS T

Control Console Decal — 60-66 Ft. Boom

ONIM LHOY

ONIM NIVW

 @EETT

SONIM dITd

——— 10dshvaL —)

ONIM L4

‘o E—

| NE— || —

198E-LTV-L0S
65195 NW ‘9501 i
vy Py M) 6S8YS

punoJo —— P Zi HIG/UID e
pLNOIS) R —— t Alg/mig S
puUNoIS) wrm—— —— L Hg —
peld BUIM Ul L0 [%e) 6R0LBZ% L | WMMIEGR WS 300 % pay | (wow)umog
#O oo S s ———— {1e1s) Jaua anig Hous §
yodsuel] Bu uep 90 12 0L%Z%L w9 g Bip 8 pay (wow) dn
piaid SBUM dild [40) )] BRO0LTERE | WMMANER WO NG RIUM | (wow)umog |
HO Socaraeen oo e (1e18) 181U pay Hoysg t
wodsuel) sBuim dij4 L0 [70) 0L88%¢ wo B Nig % WM (wow)dn
umog BUIAm ) ———— 6%0L86 AIE B LIS B NIg/Pay (wow) umog |
e EeTees ereis (es)imuey | Aeig Buo g
dn Bum 1y —— %) 0L%®S WO B Nig/pey (wow) dn
umoq uiepy %) — 6%0L%0 WMDLIE 8 WS 3 N8B0 {wow) umog
40 — — — — (je1s) Jajuad MOJPA Buo 2
dn uew P — () 0L%9 wo § NgMIo (wow) dn
umog Bum 17 €0 —— 620L%L WMAIE B LIS B NIFAUM (wow) umog
%o —— — ——— — (1e1s) Jmuad uael9 Buo |
dn Bum 1 €0 0L% L WO B NGAMM (wow) dn
uopoung SJOd jue] | SJ0d aunssald | uoned0T InQ uld SalIM 10H UOoNISOd YdIMS | 100D 100g | 'ON YdIIMS

Y0LY-S080-00L ® €0L1-S080-00L

9500 Series | Page 76



fﬂST ILLUSTRATED PARTS LIST
il A

Hydraulic Control Valve Wiring Harness — 80-90-100 Ft. Boom

A8 N0~

IHY 4

15l
LHNYNAD

=%
O =1
] =N Ee—
B

L)

Parts List: Hydraulic Control Valve Wiring Harness — 80-90-100 Ft. Boom

ITEM PARTNO. QTY. DESCPRIPTION

1 212-025 1 |BOLT 5/16-18 X .75
214-002 13 |CABLE TIE BLACK 7”
255-026 1 |LOOM CLAMP .5” ID METAL/RUBB

302-780 1 [MANI ASSY 0806 4DA 1SA CLSD DTR 12V WP6400-4(7)+6(2)R.047 P6801-8

HRN ASSY 15CON 18GA DTR KEY A 12P(12)-DTR3P(3)-9DTP2P(2)
DTR2P(2)) 33’

a (O IDN

319-724 1

9500 Series | Page 77



fn_sr ILLUSTRATED PARTS LIST
pY . .

Hydraulic Control Valve Wiring Harness

L

IR i
_ I | g 353
(O @@\_ ﬁg%g
{oz] [

I:D- =—=1~@u-oomn~n §
DED: = I mas —© =
(Ba] e v tepriemp—
m-nm «h
T
1 b
! |
E -
o T
] &= S
1LEE 1
=5 =1 rore v
DED: S s e
r-D::_ u-(vollzaﬂm 7
I:D: =—=:.-<_-D-;--mmmm 7

9500 Series | Page 78



fﬂS T

p Y .

ILLUSTRATED PARTS LIST

Parts List: Hydraulic Control Valve Wiring Harness

ITEM PART NO. QTY. DESCPRIPTION

1 214-002 11 |CABLE TIE BLACK 7"

2 231-007 3" [SHRINKTUBING .625

3 231-008 6” |SHRINKTUBING .750

4 231-313 6" [SHRINKTUBING .313

5 232-050 2 |DECAL S/N (SILVER)

6 252-020 35 |CABLE 15CON 18GA

7 252-058 13" |WIRE 18GA BLK

8 255-212 1 |CNTR DEUTSCH 12PIN RECEPT DT

9 255-214 1 |CNTR DEUTSCH LOCK WEDGE 12PIN DTR
10 255-505 9 |CNTR DEUTSCH LOCK WEDGE 2PIN DTP
11 255-801 9 |CNTR DEUTSCH 2PIN PLUG DT

12 255-811 1 |CNTR DEUTSCH 3PIN RECPT DT

13 255-812 1 |CNTR CEUTSCH LOCK WEDGE 3PIN DTR
14 255-969 2 |CNTR DEUTSCH LOCK WEDGE 2PIN DTR
15 255-971 2 |CNTR DEUTSCH 2PIN RECEPT DT

16 255-977 19 [TRM PIN DEUTSCH 16/18GA

17 255-978 18 [TRM SOCKET DEUTSCH 16/18GA

9500 Series | Page 79




fn_sr ILLUSTRATED PARTS LIST
A,

Control Console — 80-90-100 Ft. Boom

~ e e
o0 0
@@@ BACK\'IEW@

SWITCH NOTCH ORIENTATION

+ORIENT SWITCH NOTCHES NOTES:
AS SHOWN IN GRAPHIC <

«USE THE ANGLE VALUES 1. USE 1-CABLE TEE TO
SHOWN AS REFERENCE 6 COIL UP HARNESS
2. NOT SHOWN:
NS
27 6 6 / 3. CuT @ & . 0
6 6 FIT ON SW BAT.

9500 Series | Page 80



fﬂST ILLUSTRATED PARTS LIST
il A

Parts List: Control Console — 80-90-100 Ft. Boom

ITEM PART NO. QTY. DESCPRIPTION
1 212-184 2 |SCREW 6-32 X 3/8 OVA HD BLK
2 212-202 2 |INSERT 6-32 X 3/8 BRASS
3 212-215 2 [KNOB 1/4-20
4 212-231 2 |SCREW WELDED 1/4-20 X .500
5 213-335 2 WASHER NYLON .257 X .875 X .060
6 214-002 3 [CABLE TIE BLACK 7”
7 219-300 1 |BRKT HSNG MONITOR
8 230-057 1 |BAG POLY CLR 14 X 18 2MIL W/LOGO
9 232-050 2 |DECL S/IN (SILVER)
10 232-059 1 |DECL GOLD/BLK 1.5X .5
11 250-007 3 |SW TOG DPDT 3P MOM SHORT
12 250-013 3 |SW TOG DPDT 3P MOM LONG
13 250-023 6 [SW TOG BOOT OPN GRY
14 254-001 1 |DIODE D116A2 6AMP
15 255-002 25 [TRM T-TAP F PO BLU
16 255-00 2 [TRM PO F FULL INS 22-18GA
17 255-006 6 [TRM PO F NON INS 20/18GA
18 255-030 2 [TRM SPLICE CLOSED END 16-18GA
19 255-070 2 [TRM PO M/F 14-16GA
20 255-119 3 [TRM PO F INS 16-14GA
21 255-285 1 [TRM SPLICE CLOSED END LRG
22 255-710 1 |STRAIN RLF HEYCO .45”- .75” ID, HOLE DIA 1.115"
23 259-005 1 |SW TOG GRIP VNYL RED .187
24 259-015 1 |SW TOG GRIP VNYL BLU .187
25 259-022 1 |SW TOG GRIP VNYL YEL .187
26 259-023 1 |SW TOG GRIP VNYL GRN .187
27 259-027 1 |SW TOG GRIP VNYL GRY .187
28 259-031 1 |GRIP TOG VNY BLK .187"
29 272 1 h??
30 304-751 1 |[ENCL DRILL FP MNTR SW6 F00204
31 314-217 1 |HARNESS R B WIRE SERIES 3P8
32 319-769 1 |FUSE HOLDER PM ASSY10A /.5
33 320-760 1 IRN 15CON 18GA DTP KEY A 12P(12) DTP3P(3) 11’

9500 Series | Page 81




fw ILLUSTRATED PARTS LIST
A,

Control Console Switch Diagram

SWITCH WIRING DIAGRAM

R. TILT MAIN L. TILY
SW3 GRY SW2 YEL SW1 GRN
T TOG D;DT 0G DPDT TOG
P MOM 3P ngm
\ Lo \ LOI
J J

¥
N
\’
7
o

SWE_BLU SWS5 BLK Sw4 RED
POT TOG DPDT TOG %PDT TOG
3P MOM SHORT BLK/WHT

\/‘%
NV
AN P N Ve N

N

1@
- i}
T T 2
&
QD

@
®

pN 7

®%
e 4
BLKEP)
BlK
BED/WHT

QBG
RED
GRN/WHT
BT
WHT

B

RN

A = NOTCH LOCATION

9500 Series | Page 82



fﬂST ILLUSTRATED PARTS LIST
il A

Wiring Harness

- i) = h —
:é!:l —_—
e —
o — ~ K
-/ [
pp— = | 77
st CED = | LZ
— | C—_—3
| ‘
[ | 1}
(|
{ s | 2 |
4 — pi
2 — A — -
| " -
P CUT pETe
s '
PIL_OUT_DETAR | % . |
—— i
S f
\\BE 2@ =
| Y {
N el
\ = 1
=r

TR
(URL) i
- pI HI
1 Ko HT B

I oy
- M (B Mt

LU ] m

0 ) " B
¢ (B8] 12 = e

Parts List: Wiring Harness

ITEM PART NO. QTY. DESCPRIPTION
1 231-007 3" SHRINKTUBEING .625
2 252-020 11 CABLE 15CON 18GA
3 255-215 1 CNTR LOCK WEDGE 12PIN DTP
4 255-756 2 CON DEUTSCH PLUG 12P KEY A
5 255-813 1 CNTR DEUTSCH 3PIN PLUG DT
6 255-817 1 CNTR DEUTSCH LOCK WEDGE 3PIN DTP
7 255-978 15 CNTR DEUTSCH DOCKET 16/18GA

9500 Series | Page 83



ILLUSTRATED PARTS LIST

fﬂS T

Control Console Wiring Harness

yodsuen 310J3q SSUWDPO| SABMIY SDONINYYM

ONM IHON

HUH

SONIM did
a8id

NNW

ONIM NV

1988-TV-L08
65195 NN ‘BF W

¥ P AD 65evs

ONMLET

S |

Rt i) ——
SSI PESUJISAD JSpPUN SSUM PIoJUN J3ASN MEDNWT

“"

0

puncis) = o dZi-ZL RGO oo et o
punoie) e S A uaneg ———
punci©) S acscacs de€ WA pey P
puncicy s idsinddn dzi-h L wg Ssdd AT
p@i4 WIEH 12 20 d2L6 'dZi-0b 'dZ\-Z 'dZl-b g 3 wo » Bip % pay (ow) umog
HO e sssassnes oo =t (1E18) BIUSD ang oys 9
VodsUeI] [P 20 1) dZi-0L 'dZ1-2 'dZ -t us g bip g psy (lwow) on
Pi9t SBUM i £0 80 dZ}-6 'dZb-0) 'deZ 'de-1 IUAES LIS 2 TUANIE 2 IUANLED (Wow) usmeg
HO AL il LA Abdbabidie (118) J@jue) ¥eg Uoys §
LIOGSURS| SOUWA O 82 £ dZi-0L 'd€-Z 'de-l LUE) R IUWMME B IUW WS {wows) dn
pyaid Buipn uie gy fae) J&) del6 'dZ1-0L 'deL 8 'dZL€ IWAMIE B WO 2 Nig B UM (o) umog
Ho Smdevis 2berrrc o S (1e38) ®1Uay pay HOUS ¥
podsues) DUpg uey ) [Za) dZL0) 'dZ1-8 'dZiE we g mg R WM (lwow) dn
umog Bup 1 (5] dZ1-6'dZl-0) 'dEb-G WAMMIE B WD 2 ME/pey (o) umog
Ho — — ———— e (je1€) JBjus) feie) Buoi g
o0 Bupn 1y [ dZ1-0L 'dZL-g wo ' ug/pey (wow) dn
UMOQ] LBy 8] dZ V0L "dZi-L WS 9 HG/AUM (Lo} umog
Ho —— — s ——— (1m8) W9 MORRA Buolz
df) uiey 62 dZ16"dZL-0L 'dZi-L IUAIE B WO R WS (wouw) dn
umoq Buia 17 o dZi-6'dei-0L 'dzL-9 IYMEE B W B warbio (wow) umog
HO ——e —— —— ——— (1e18) @y usaIg) Buo }
dp) Buw ‘17 40 dZi-0l 'dZ1-9 wo » wg50 (wow) dn)
uofoun 4 SUOd jue)l | SUOJ 0UNSsalg UoB207 INO Uld SOJ|M 10H UoUSOd YIUMS | 10100 100F | ‘ON Yyoums

anBuoy pexi4 0z} S0L¥-9080-00L

9500 Series | Page 84



fn_sr ILLUSTRATED PARTS LIST
pY . .

Control Console Wiring Harness
CABLE, CONSOLE, SCS 460, 6 BOOM, 10’
115-0171-0850

T
WHITE 12 GA

—
ﬁ'  WHITE 18 GA m WHITE 14 GA, ——< 1
WHITE 14 GA. WITE 14 GA <15
2 > BROWN 18 GA. L < 2
3> YELLOW 18 GA. E L3
4> GREEN 18 GA. MXE L
5 > BLUE 18 GA. L B < 5
¢ > BLACK 18 GA. foow 1 < 6
7> BLK/WHT 18 GA. L <7
J 8 > BRN/WHT 18 GA. B3 <8 J2
CONSOLE END CABLE END
16 PIN CONNECTOR 9> BLU/WHT 18 GA. m_..( 9 16 PIN CONNECTOR
10> ORG/WHT 14 GA < T
1" >—‘o\—— CABLE - SHIELD T el
12 > : : CABLE-BLACK 20 GA. : ; noe w112
13 >+ CABLE-RED 20 GA. e  a g H]
= ORANGE 14 CA. —< 14 T2
ORANGE 14 GA. <
"> ORANGE 14 GA. :]-mm
ORANGE 14 GA. -
15> WHT/BLK 18 GA. oo <10
RED 14 GA. <16
~ Nt
s> RED 14 GA. —
RED 12 GA. ——d’\y—ﬂto 12 GA.
F1
A
| : J3
\_ ¢ g |RoR
<8

9500 Series | Page 85



/i214

ILLUSTRATED PARTS LIST

Control Console Wiring Harness

CABLE, 12" PRODUCT, 6 BOOM WITH 3 PIN TOWERS
115-0171-129

J2
16 Py

13 <
12 €
"
3 €
4 €
¢ €

2 €

8 €

7€
1 €
"

8 €

F

CABLE -RED
CABLE - BLACK
CABLE -SHELD
CORD- YELLOW
CORD-GREEN
BLACK 18 CA.

BT 18 GA
WHIE 14 CA

ORANGE 14 GA

BRN/WHT 18 GA.

BLU/WMT 18 CA

A

A

M A
Ing

“+ —
o, -

A

f

A

(

A A
> @ N
C
)

f
2

\

A A
» @ N
€
~

\

/

A

A A

A

A

A

L

> @ n
[
wn

(
%

9500 Series | Page 86



fﬂ_ST ILLUSTRATED PARTS LIST
Yy ..
Cab Box for Electric Valving Option

A

1
7

|

9500 Series | Page 87



fﬂST ILLUSTRATED PARTS LIST
il A

Parts List 632155: Cab Box for Electric Valving Option

ITEM PARTNO.  QTY. | DESCRIPTION |
1 210-710 1 | STRRLF HEYCO .23"-.54"ID, HOLE DIA .886"
2 212-184 2 | SCREW PHIL PAN #6-32X3/8" BLK
3 212-202 2 | SCREW INSERT BRASS #6-32X3/8"
4 212-215 2 | KNOB FEMALE 1/4"-20
5 212-231 2 | SCREW WELDED 1/4"-20X.625"
6 213-335 2 | WASHER NYLON FLAT 1/4"-20
7 214-002 3 | CABLETIEBLK8.5"
8 219-300 1 | BRKT MNTRBLK AL
9 230-057 1 | BAG POLY 14X 18 2MIL LOGO
10 232-050 1 | DECLS/N SILVER
11 232-058 1 | DECAL FASSE BLK/GOLD 1"X.75" RND CRNR
12 250-242 2 | SW RCK CONTURA BODY ONLY SPST 2P STAT CLEAR LED 12V
13 250-243 2 | SWRCK CONTURA Il ACTUATOR ONLY RED LENS BLK
14 250-244 1 | SWRCK CONTURA Il ACTUATOR ONLY RED/RED LENS BLK
s 250245 .| SWRCKCONTURA BODY ONLY SPST 3P STAT CLEAR/CLEAR
LEDS 12V
16 252-058 14" WIRE 18GA BLK
17 252-059 14" WIRE 18GA RED
18 254-179 1 | LED GRN 12V 5/8"DIA SNAP FLUSH 1/4" MALE TRM
19 254-182 1 | LED YEL 12V 5/8"DIA SNAP FLUSH 1/4" MALE TRM
20 255-002 6 | TRM PO T-TAP F 18-14GA
21 255-006 7 | TRM PO F INS 22-18GA
22 255-030 3 | TRM SPLICE CLOSED END 16-18GA
23 255-119 1 | TRM PO FINS 16-14GA
24 255-285 1 | TRM SPLICE CLOSED END LRG 14-16GA
25 314-001 1 | HRN 2CON 14GA AMP PLUG 3P(2) 8"
26 319-725 1 | ENCLMNTR BOX 4.75"X3"X2"
27 320-529 1 | FUSE HOLDER PM ASSY 7.5A .5'
28 320-607 1 | HRN 12CON 18GA DTP KEY B 12P(12) 11' END CAP
29 320-609 1 | ENCLDRILL FP MNTR RCK3 LED2 500204

9500 Series | Page 88



fn_sr ILLUSTRATED PARTS LIST
Yy ..
HYPRO Cleanload Eductor & Mounting

Installs In Line With Rinse
And Agitation Valves

To Fitting On
Bottom Of Tank

31 24

9500 Series | Page 89



fn_sr ILLUSTRATED PARTS LIST
Y . .

Parts List: HYPRO Cleanload Eductor & Mounting

ITEM VENDOR PART NO.  PART NO. DESCRIPTION
1 64020H 540015 |CLAMP, HOSE 1.25” 2
2 1-1/4BH200 510013 |HOSE, SPRAY 1.25 EDPM 6.5
3 | M100125BRB90 530065 |MANIFOLD ELBOW 1 X 1.25 HB 2
4 FC200 540001 MANIFOLD CLAMP 1” STANDARD PORT 3
5 150G 530014 | GASKET 1” STANDARD PORT 3
6 MV100CF 500005 |MANIFOLD VALVE STANDARD PORT 1
7 M200100TEE 530075 |MANIFOLD TEE 1
8 3375P-05T5-05 570039 |HYPRO CLEADLOAD EDUCTOR 1
9 9250 PLATE ADAPTER ]
10 687 PIN, SPRING 1.25 X 2°ZP 1
11 7981 HANDLETEE 1
12 67 790001 SPRING, CENTURY 2” FREE LENGTH 1
13 262 WASHER, FLAT 3/4” ZP 1
14 7928 LINK,UPPER 1
15 153 BOLT, HH 1/2 X 1.5 GR5 ZP 8
16 11632 BACK PLATE y
17 231 NUT, HH 1/2” NYLOCK ZP 8
18 154 BOLT, HH 1/2 X 2.5 GR5 ZP 1
19 223 NUT, HH 1/2” JAM ZP 1
20 152 BOLT, HH 1/2 X 1" GR5 ZP 1
21 7925 LINK, LOWER 1
22 128 BOLT, HH 3/8 X 1" GR5 ZP 4
23 769 NUT, HH 3/8 “ WHIZLOCK ZP 4
24 | M200150BRB90 530080 |MANIFOLD ELBOW 2 X 1.5” HB 2
25 64024H 540016 |CLAMP, HOSE 15" 2
26 1-1/2BH200 510014 |HOSE, SPRAY 1.5 EDPM 5
27 CP46066-PP 530196 MANIFOLD ADAPTER 2 X 1.5 FPT 1
28 | CPC45512-PP 530194 |MANIFOLD ADAPTER 2 X 1.25 FPT 1
29 100G 530008 GASKET 1” 3
30 FC100 540000 MANIFOLD CLAMP 17 3
31 | M100125BRB90 530065 |MANIFOLD ELBOW 1 X 1.25” HB 1
32 771 1/2" WIZLOCK NUT 3

9500 Series | Page 90



ILLUSTRATED PARTS LIST

/i214

HYPRO Cleanload Eductor

9500 Series | Page 91



fﬂS T

p Y .

ILLUSTRATED PARTS LIST

Parts List 570039: HYPRO Cleanload Eductor

ITEM VENDOR PART NO. PART NO. DESCRIPTION QTY.
1 3371-0034S CLEANLOAD EDUCTOR 1
2 3F12 PLUG,1/2" 11
3 4541135N BALL VALVE, 1-1/4 SINGLE UNION 1
4 2800-0027 HANDLE, CLEANLOAD 1
5 9950-0043 BALLVALVE 1
6 1700-0045 GASKET: 2’BSP 1
7 205070 LOCKING RING, 2" 1
8 1530-0016 TANK, 5.8GALLON 1
9 2270-0119 GASKET: 2”,TAPERED 1
10 220070 DRAIN HEAD, 2” 1
11 510120 TANKRINSE 1
12 1410-0112 SLINGER RING 1
13 2210-0133 SCREW, #6 X 1” 8
14 TL12-0006 TANKLID 1
15 2210-0003 BOLT, 5/16-18 X5/8 2
16 2250-0077 NUT, FLANGED1/4-20 2
17 2210-0134 BOLT, 1/4-20 X 3/4SS 2
18 1510-0103 FRAME, BACK MOUNT(SHOWN) 1
19 2210-0132 SCREW, 10-24 X .375 2
20 3EL12 HB ELBOW 1/2” 2
21 78-12 VALVE, SS TANKRINSE 1
22 3A12 HB, 1/2MNPT 2
23 3T12T HB TEE, 1/2 MNPT TO 1/2HB 1
24 3TT12 TEE, 1/2FNPT 1
25 3M12 NIPPLE, 1/2” 1
26 G40004 GASKET,1” 1
27 C-510100 VALVE, BOTTLE RINSE BASEASSY. 1
28 510110 BOTTLE RINSE HEAD 1
34 2900-0072 HOSE, BOTTLE RINSE, 1/2”"EPDM 1
35 2900-0073 HOSE, TANK RINSE, 1/2"EPDM 1
36 2900-0074 HOSE, VALVE FEEDER, 1/2” EPDM 1
37 10500013 HOSE CLAMP, 1/2” 6
N/S 6031-0378 LABEL/INSTRUCTIONS 1

9500 Series | Page 92




fn_sr ILLUSTRATED PARTS LIST
A,

Richway Direct Injection Foamer & Mounting

9500 Series | Page 93



fﬂST ILLUSTRATED PARTS LIST
il A

Parts List: Richway Direct Injection Foamer & Mounting

VENDOR PART FAST PART

ITEM NO. NO. DESCRIPTION QTY.
1 647 NUT, HH 1/4” NYLOCKSS 8
2 663 WASHER, FLAT 1/4” SS 8
3 2M1473140 590048 U-BOLT 1/4 X 1.5SS 4
4 44103289 530007 VALVE, SHUT OFF 3/8 Q-LOCK 1
5 44103231 530006 Q-LOCK ADAPTER FITTING 3/8"90° 1
6 3FC38 530217 COUPLER, 3/8” FPT 1
7 | RVMG66NE40C 530000 STRAINER 40 MESH 3/8"MPT 1
8 M200PLG038 530095 MANIFOLD PLUG X 3/8"FPT 1
9 FC200 540001 MANIFOLD CLAMP 2" STANDARD PORT 1
10 150G 530014 GASKET 2” STANDARDPORT 1
11 | M220200CPG 530102 Sl\{ll";l;l\llggllig ggg.ll?LlNG 2" FULL PORT X 2 1
12 FC220 540002 MANIFOLD CLAMP 2" FULL PORT 1
13 200G 530019 GASKET 2" FULLPORT 1
14 M220CR 530090 MANIFOLD CROSS, 2" FULLPORT 1
15 152 BOLT, HH 1/2 X 1 GR5ZP 1
16 223 NUT, HH 1/2" JAMZP 1
17 156 NUT, HH 1/2 X 3" GR5ZP 1
18 130 BOLT, HH 3/8 X 2" GR5ZP 2
19 128 BOLT, HH 3/8 X 1" GR5ZP 2
20 250 WASHER, LOCK 3/8 ZP 4
21 258 WASHER, FLAT 3/8 ZP 4
22 771 NUT, HH 1/2” WHIZLOCKZP 1
23 64016A 540014 CLAMP, HOSE1” 2
24 14275 FOAMERINSERT 2
25 14279 FOAMERFLIPPER 2
26 142 BOLT HH 7/16 X 2" GR5ZP 2
27 3254PP 540029 TUBECLAMP 2
28 789 WASHER, NR 1-1/4 X 14 CP AR
29 597 NUT, HH 7/16"TOPLOCK 2
30 576 COTTER PIN, 3/16 X 2ZP 2
NS 790 WASHER, NP 1-1/4 X 10CP AR
NS 2T720-003 510023 1/4” LINEAR LOW DENSITY POLY TUBING AR
NS 2T20-604 510024 3/8” LINEAR LOW DENSITY POLY TUBING AR
NS 12015003 510005 PVC WATER SUCTION HOSE 1” 20’

9500 Series | Page 94




fﬂST ILLUSTRATED PARTS LIST
o S

Richway Foam Marker — 3 Gallon Tank

Tank Cap
E-1705

Tank Only
E-2241

™~

Bulkhead 1/4" QC
E-0401

-~
1
Liquid Pump .
Liquid Pump Only g
E-1357
Liquid Pump Tubing (18") o, 3
i Gha i )  Foam Mix Chamber
E-0023 ® Mix Chamber Only
3 E-2158
ey % 1/4T x 1/4m elbow QC
il E-0395
Speed Clamp

d " "
E-1347 ® .ﬁ 1/4m x 1/4T “Y

® E-2266

t'a
Relay
b E-2160
“.ia ?
(& :
/75
Foam Concentrate Pump
Liquid Pump Only CONTROL MODULE ASSEMBLY
E-1372 E-1722
Liquid Pump Tubing (18") Compressor 3-Way Actuator
E-1765 Diaphragm Compressor E-1707
1/4m x 1/4hb elbow E-0024 1/8m x 1/4t elbow (QC)
E-0023 Compressor Filter E-0969
1/4 stem x 1/4hb E-0050
EA3es 1/8m x 1/4hb elbow St "E‘_Q‘.,;;*“‘” ol
Speed Clamp E-0707 Control Module Block Only
E-1347 E-A721

9500 Series | Page 95



fn_sr ILLUSTRATED PARTS LIST
pY . .

Richway Foam Marker - Liquid Flow

Concentrate
In From Liquid Flow
Tank

1/4"MX  Mixing Chamber

Water Pump Concentrate Pump ® 174" T Elbow w/ Bracket
(172 RPM) w/ tubing (14 RPM) w/ tubing E-0395 E-2158
E-2189 E-2188 . Manifold Block Only

E-1721

"

| 3-way Actuator
) E-2068
174" M X

= n
1/4" T Stem .
E-0650 .
14" T / u

— Y-Fitting

&

X 38"T Water
E2285 Bulkhead
E-0362 In From
Control Module :
» | Assembly w/ 2 Tank

Uz, §tem 174" Stem X Actuators

X 1/4" HB 4 1/4" T Elbow E-1722

E-1348 | . ' E-1728

/e 2 | '

114" TX 3/8"T |
Union : <
E-1618 !
8 / [—‘ T |
’ 1/4” Stem X
/ ' | > 1/4" TElbow

1/4" Duckbill | E-1728 |

Check Valve 2 s 2 = i
AP-1008

Duckbill - - - - — - - -
Element
AP-6192

9500 Series | Page 96



/5214

ILLUSTRATED PARTS LIST

Richway Foam Marker — Compressor

= AirFlow

3/8" Duckbill
Check Valve
AP-1996

Duckabill
Element
AP-6192

Compressor Filter

S \

Diaphragm Compressor

E-0024 \

1/8"M X
1/4” HB Elbow
E-0707

9500 Series | Page 97



fn_sr ILLUSTRATED PARTS LIST
pY . .

Richway Foam Marker — Foamhead

Foamhead Outlet Foamhead Top
Nipple w/ Screens E-1065

E-0904 \ ]I

Foamhead Gasket
E-1066

14T x1/4M
Foamhead Primary Screen Elbow
E-1067 E-0395
/ \ 1/4Mx3/8T
Straight w/ Venturi
Foamhead Base E-1224

E-1068

» 1/4 M x 3/8 M
/’I 8 Reducer 1/4 F Tee (Brass)
E-1694 E-0400

Foamhead Bracket
E-1071

9500 Series | Page 98



fn_sr ILLUSTRATED PARTS LIST
pY . .

Richway Foam Marker - Boom End

Boom End Elbow
E-0012 #16 Clamp

E-0029

#28 Clamp
E-0042

Remote Mount

Foamhead Assembly
E-1986

1 1/2” Drop Hose (2 ft)
E-0013

Collector peflector
CD -150 -NO

9500 Series | Page 99



ILLUSTRATED PARTS LIST

/i214

Richway Foam Marker — Wiring Harness

Concentrate To
""" Power unit

Liquid Bulkhead 1/4" OD Poly 14" TX 14" F 1/4" Screen
1/4" T Bulkhead O-Ring Tubing (per foot) (QC) 1/4 M Nipple Strainer
M-0401 M-1766 E-0286 M-1014 M-0723 M-0398

t
O
2
3

FIGURE 10 - Versa Trac Tank Components

Weather Pack | [ Weather Pack | [Weather Pack
Blue: -Red White — Black
ABCDEF ABCOEF ABCDEF
Concentrate w
Pump
Yellow
White |
?:: : Em_gm_ﬁ;_ Green
3 Biue

Black B
ac ck

Control
FModule:

Blue
Black
B )
Switch
X White
Diaphragm ! Rela Box
Compressar Red Y
Red

9500 Series | Page 100



fn_sr ILLUSTRATED PARTS LIST
pY . .

NORAC Auto Height Boom Control UC4+ Kit Layout

9500 Series | Page 101



fﬂS T

p Y .

ILLUSTRATED PARTS LIST

Parts List: NORAC Auto Height Boom Control UC4+ Kit Layout

mem VENDORPART -~ PEST DESCRIPTION QTy.
1 44658-19 CABLE INTERFACE UC4 BC C13 FT1 MAIN ]
5 44651-03 CABLE EXTENSION VALVE GENERIC ]
3 44650-35 CABLE POWER GENERIC PULL-TYPE ]
4 4461BC+ UC4 PLUS BOOM CONTROL PANEL ]
5 44658-20 CABLE INTERFACE UC4 BC C12 FT1 WINGS ]
6 44664 CABLE UC4 CAN NODE DUAL ]
- 44668 CABLE UC3 SENSOR BRANCH 1 AMP RECEPT 3 AMP PLUGBC | 4
8 44631 UC4 ULTRASOUND SENSOR 5
9 44642 UC4 PLUS ROLL SENSOR ]
NS 104409 FOAM DISCINSERT R
NS 102812 TRANSDUCER AR
NS 1010142 VIBRATION MOUNT R
10 44641 UC4 PLUS ROLL SENSOR W TEMPERATURE PROBE ]
11 449330 I3/(JAIE_¥SECB|_||_OCK UC4-BC 2-STATION CC/LS VARIABLE RATE 1
12 44656D CABLE VALVE VARIABLE RATE DUETSCH ]
NS 44656 CABLE VALVE VARIABLE RATE DIN TERMINAL NS

9500 Series | Page 102




fn_sr ILLUSTRATED PARTS LIST
pY . .

NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS

H .
_____ - ; C3 For 60-66
=g T _ -0 @S‘??@@ C4 For 80-100"
_____ m Q‘ - 9 - [>] ")
— PO
@ @ ————— Existing Lines
PART
ITEM NUMBER NAME QUANTITY PICTURE

FO5 104369 |PLUG -6MBP 2 >

-
FO2 | 105588 |TEE ADAPTER - 4FJXR 4MJT 2 N

-
-
-
FO3 104632 |TEE ADAPTER 8FJXR 8MJT 2 N
FO4 103312 |MALE ADAPTER - 6MB 6MJ 4 w

P,

9500 Series | Page 103

“

FO6 44928 [ORIFICE INSERT .047 IN ONE WAY 2




fn_sr ILLUSTRATED PARTS LIST
A,

NORAC Hydraulic Valve Block

(7] seravER MODEL SPECIFIC

9500 Series | Page 104



fﬂ_sr ILLUSTRATED PARTS LIST
p Y .

Parts List: NORAC Hydraulic Valve Block

ITEM ;’Eg?gg_ QTy. DESCPRIPTION
1 | W400-6-6 2 |HYDRAULIC COUPLING — MODEL SPECIFIC
2 44897 1 FILLER CAP WITH 60RB PORT
3 | 104827 1 HYDRAULIC FILTER ELEMENT, 3000 PSI IN-LINE 10 MICRON
4 44896 1 FILTER INSERT
5 | 104998 1 O-RING 5/8 X 0.420 ID X .103
6 44923 1 VALVE BLOCK2 STATION CLOSED CENTER
7 | 104943 3 |HYDRAULIC CHECK VALVE C-10-2
8 44928 2 | ORIFICE INSERT 0.047
9 | 104944 2 | CHECK VALVE CARTRIDGE
10 103381 5 PLUG 4MBP
18 | 105723 1 HYDRAULIC VALVE 12V
19 | 100739 8  |HEX SOCKET CAP SCREW 10-24 X 2"
20 | 105948 4 | COIL NUT & O-RING FOR NORAC #10599 & 105723
21 | 105926D 4 | COIL12V FOR NORAC #10599 & 105723
21 | 105927 4 | COIL 12V FOR NORAC DIN
22 | 103312 2 | MALE ADAPTER 6MB-6MJ
23 | 104369 2 |PLUG 6MBP

9500 Series | Page 105



fﬂST ILLUSTRATED PARTS LIST
il A

NORAC Auto Height Boom Control Brackets

Parts List: NORAC Auto Height Boom Control Brackets

ITEM PART NO. DESCRIPTION QTY.
1 11958 BRACKET 1
2 11952 BACKSTRAP
3 437 HEX HEAD BOLT 3/8 X7"
4 258 FLAT WASHER3/8" 10
5 132 HEX HEAD BOLT 3/8 X3"
6 14460 BRACKET,SENSOR
7 14459 PLATE,LOCK 1
8 237 NUT 3/8" CENTERLOCKZP 10

9500 Series | Page 106



/i214

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Harness

GND

REMOTE MANUAL

LEFT-UP

MOTION INHIBIT

v

LEFT-DOWN

GND

REMOTE AuTO
MAIN-DOWN

RIGHT-UP
MAIN-UP
BYPASS

RIGHT-DOWN

ROLL-CCW

ROLL-CW

Rty

STV

Llsl-1 7

P4

P164

Note:This cable end
is not used.

—
h A
-— pleB
p— -
| —
- re=———
o P3
— o a r—
—] — i it Il = R16
e - f |
P4
GND BLK @O
CAN+ ORG o]
+12v RED o
CAN- BLU/BLK @O
P3
—08 +12v red
(=] UNUSED
——0 @ GND olk/wht
P16A R16
BLK/WHT + blk/wht OO ‘8 () GND BLK
BLU + blu ® 0¥ B @ RREMOTE MANUAL BLU
GRN + grn @ O-§ B3 LEFT-UP GRN
org @O & @ CAN+ ORG
red + red/bik @ O-§ e @) +12V RED
WHT + wht @O m ® LEF T-DOWN WHT
WHT/RED + RED/BLK OO 2 & GND BLK/WHT + WHT/RED
blu/blk @ O @ CAN~ BLU/BLK
BLU/WHT + blu/whnt @G = ® MAIN DOWN BLU/WHT
GRN/BLK + grn/bix @ O-§ | @ RIGHT-UP GRN/BLK
GRN/WHT + grn/wht & O-¢ ® @ MAIN-UP GRN/WHT
ORG/BLK + org/blk @ O-¢ % (& BYPASS ORG/BLK
@o L ®Wm@GND RED/BLK
WHT/ZBLK + wht/blk @ O-¢ % (9 RICHT-DOWN WHT/BLK
RED/WHT + red/whnt B0 = @ ROLL-CCW RED/WHT
BLK/RED ik @0 ® W ROLL-CW BLK/RED
plE’BuouuucuuuuouoDDD
ORAEAECOEERADEOIe®
SEaxLXEXPXXEX
3 o Erace Yool el el w0858
DEACTES EWPTY CaviTry ° 25 K¢ s>
TEMQTES CAVITY ALUG o =L ¢ £ e -
4 | o mo, = Y o
T =
2 2 .8 z
I =z
F z 322%, &=
a 0 550 3*a0
WDy ALWATISL OV
L = | L e T A
Q-S> rzdrS<9
SIS S a5d0
WWOSWWaES =< 0O0=0 >
O X + T roem

9500 Series | Page 107



/i214

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Extension Harness

ConnectTo p4

44664 (fim S6A
ConnectTo
44656
» L
S~ — Té6A
c
go — ConnectTo
3 |
r i 44658-19
== ya
— — '\ ] L—S3
=1 VA . Not Used
— " |
16 _ T3
ZE ConnectTo
- 44658-20
\
~
P4
GND BLKO O—— Sé6A
ey e —1 ———®@® RIGHT-UP  GRN/BLK + RED
CAN- BLU/BLK® O— T 2 ®GND BLK + BLK
8 © RIGHT-DOWN WHT/BLK + YLW
—t— @ LEFT-UP GRN + GRN
—® © GND BLK + BLK
—% @ LEF T-DOWN WHT + WHT
P16
GND BLKO O T6A
REMOTE MANUAL BLU@ O
LEFT-uP GRNG O O @ MAIN-UP GRN/WHT
CAN+ ORGE@ O O @ MAIN-DOWN  BLU/WHT
+12v REDG O —0 ® LEFT-DOWN WHT
LEFT-DOWN WHT @ O ‘O @ LEFT-UP GRN
GND BLK/WHT + WHT/RED @ D& O © RIGHT=-UP RED
CAN- BLU/BLK ® O— 0 @ RIGHT-DOWN YLW
MAIN-DOWN BLU/WHT @ O
RIGHT-uP GRN/BLK (8 D $3
MAIN-UP GRN/WHT @ O
BYPASS ORG/BLK @ O ® @ ROLL-CW BLK/RED R
GND RED/BLK + BLU/RED @D — 2® GND WHT oLL
RIGHT -DOWN WHT/BLK (3 O | 2®© ROLL-CCW  RED/WHT BIAS
ROLL-CCW RED/WHT @ O
ROLL-CW BLK/RED @ O
T3
58 BYPASS um:./g;x BYPASS/
[—©® GND N
O © REMOTE MANUAL BLU REM MAN
GT6 S6B
GND BLK @ ® GND GRN
GND BLK @ —& ® GND WHT
GND BLK @ ‘@ © GND BLK
GND BLK ® & @ GND BLK
GND BLK © 8 @ GND BLK/WHT + WHT/RED
GND BLK ®© ® © GND RED/BLK + BLU/RED

9500 Series | Page 108



fﬂ_ST ILLUSTRATED PARTS LIST
Yy ..
NORAC Auto Height Boom Control Sensor Cables

Item C02: 44668 —SENSOR BRANCH CABLE

I = BLACK

2 - GREEN TERMINATION
3 - RED RESISTOR BETWEEN
4 - WHITE PINS 2 AND 4 150 Ohn

=

|

i i [ﬂllﬂlju Il

I - BLACK 1 - BLACK 1 - BLACK
2 - GREEN 2 - GREEN 2 - GREEN
3 - RED 3 - RED 3 - RED

4 - WHITE 4 - WHITE 4 - WHITE

Item C02B: 44664 —-CaBle UC4 CAN Nobe DuaL

I - BLACK

2 - GREEN 1 - BLACK

3 - RED 2 - GREEN

4 - WHITE 3 - RED
4 - WHITE

I - BLACK 1 - BLACK
2 - GREEN 2 - GREEN
3 - RED 3 - RED

4 - WHITE 4 - WHITE

9500 Series | Page 109



/5214

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Valve Cable

lem CO03: 44656 —VALVE CABLE (VARWBLE RATE)

ﬁnonwpg

By WIRE COLOR €

1 CGREEN LEFT-@
e BLACK GROUND
3 NOT USED NOT USED

ELNCTION
WHITE LEF T-DOWN

1
e BLACK
3 NOT USED

GROUND
NOT USED

e ———
&‘\\
Q’ ~ ‘b\

44656D
Duetsch
Terminal

DIN Terminal
WIEE COLOR  EUNCTION
GREEN RIGHT -UP
BLACK GND
WHITE RIGHT-DOWVN
GREEN LEFT-UP
BLACK GND
WHITE LEFT-DOwN

Mo
prt

2N
T

Pt h
WOFT TN

BIN WIRL COLOR EUNCTION
1 GREEN RIGHT-UP
e BLACK GROUND
3 NOT uUSED  NOT USED

24

EUNCTION
WHITE RIGHT-DOWN

BLACK GROUND
NOT USED  NOT USED
FaA
-« "3 i
«4% - wm e
g 3
ad « v Ll
™ <® - Rl
wige— I
| 88 2
n
~7il|.—]
M'I.-’- ’20
[ L l =£ - Ll
-0 ™ o
b
_5[ - ol
-0 » EEl

9500 Series | Page 110



fn_sr ILLUSTRATED PARTS LIST
pY . .

NORAC Auto Height Boom Control Main Interface Cable

ITEm C13: 44658-19 _ MAIN INTERFACE CABLE

WIRE LABEL DESCRIPTION:

R2A - MAIN
RZ2B - DOWN/DIRECTION
S6 - CI3

pep PEA
@© Main
=0 & Ground
LW
R2A
@ Main
BLK B & Ground
rep PCB
(I Down/Direction
s6 —O & Ground
Main @ @ BLK | LW
il 1+ T R2B
@8 > (D Down/Direction
@] = WHT —8 & Ground
(]::]
T BODO ::
lololelolelo)]
£EEEE
223858

Dse | EPEEE® !

piciit)

|
|
L - — — 4

9500 Series | Page 111



fﬂ_ST ILLUSTRATED PARTS LIST
o e
NORAC Auto Height Boom Control Wing Interface Cable

WIRE LABEL DESCRIPTION:

R2A - LEFT
R2B - RIGHT
R2C - BYPASS
$3 - Cle

RED P2A
00 Left
~0®@ Ground

"
R2A

=@ O Left
—&l ® Ground

—O0Q@ Right
~0@® Ground

v
R2B

b‘@ Right
—&a® Ground
>3 " pac
Prpess 8: ~—0@® Bias-up/Bypass
~—0® Ground
YLV
ReC

—=@ @ Bas-up/Bypass
~8 @ Gruond

Rem. Manual ©® &

WHT

-

w
Left OO
Right @ O+

1

@ | Ren Monwl ® O

%_

J

2@
@

DS3

-
I
L

9500 Series | Page 112



fﬂST ILLUSTRATED PARTS LIST
il A

NORAC Severe Terrain Cable UC4+

N~
e -
(4‘1“ ot ?
‘*\{ 4
2 ?’\L 2 f;".h
3 A1
~R \
’-‘.33' K y 2
o 0 4 == _—
‘[H 1) »»r\::' 3 ’VL)
Q—J--l/ 3 \;‘ 4 :’:
&Y L)
% 24 o , — - i
t H 1)
ol

Parts List: NORAC Severe Terrain Cable UC4+

ITEM VENDOR PART NO. DESCRIPTION
1 44669 CABLE SEVERE TERRAIN 1
2 44631 SENSOR UC4 2

9500 Series | Page 113



fn_sr ILLUSTRATED PARTS LIST
A,

NORAC Auto Height Boom Control UC5 Kit Layout

@ Connect To
Display
' Existing

Power Caoble

To Fost
Main &
Direction
Valve

9500 Series | Page 114



fﬂS T

p Y .

ILLUSTRATED PARTS LIST

Parts List: NORAC Auto Height Boom Control UC5 Kit Layout

{ PART NO. { DESCRIPTION

ITEM
PO1 106034 CONNECTOR DEUTSCH DTO06 2 CAVITY PLUG w/PLUGGED REAR SEAL
PO2 106035 gI(E)L\III\IECTOR DEUTSCH DT06 12 CAVITY PLUG (A-KEY)w/PLUGGED REAR
C01 43220-01 CABLE,UC5 NETWORK 14 AWG 1M (3')
Co1 43220-03 CABLE,UC5 NETWORK 14 AWG 3M (10')
Co1 43220-05 CABLE,UC5 NETWORK 14 AWG 5M (16')
C01 43220-10 CABLE,UC5 NETWORK 14 AWG 10M (33')
Co1 43220-15 CABLE,UC5 NETWORK 14 AWG 15M (50')
Co1 43220-20 CABLE,UC5 NETWORK 14 AWG 20M (65')
Co02 43210-01 CABLE,UC5 NETWORK 18 AWG 1M (3')
C02 43210-01 CABLE,UC5 NETWORK 18 AWG 3M (10)
C02 43210-01 CABLE,UC5 NETWORK 18 AWG 5M (16')
Co02 43210-01 CABLE,UC5 NETWORK 18 AWG 10M (33')
C02 43210-01 CABLE,UC5 NETWORK 18 AWG 15M (50')
C02 43210-01 CABLE,UC5 NETWORK 18 AWG 20M (65')
C10 43230-01 CABLE,UCS5 VALVE 2PIN DEUTSCH TO BLACK DIN
C10 43230-04 CABLE,UC5 VALVE 2PIN DEUTSCH TO 2PIN DEUTSCH
C20 43240-17 CABLE,UCS5 INTERFACE TILT PIGTAIL VERSION
C21 43240-18 CABLE,UCS5 INTERFACE MAIN PIGTAIL VERSION
C30 43250-04 CABLE,UC5 BATTERY PIGTAIL VERSION
EO1 43710 UC5 CONTROLLERMODULE
EO2 43720 UC5 VALVEMODULE
EO3 42732 UCS5 INPUT MODULE PASS THRU
EO4 43740 UC5 ROLLSENSOR
EO5 43750 UC5 ULTRASONICSENSOR
E10 43760 UC5 NETWORK COUPLERS3-WAY
E11 43762 UC5 NETWORK COUPLERG-WAY
E12 43764 UC5 NETWORK COUPLER2-WAY
E20 43780 UCS5 NETWORK TERMINATOR PLUG
AL4100562 631909 AGLEADER UNLOCK CODE 4100562
54VTGS22600 631910 JOHN DEERE 2600 UNLOCK CODE 54VTGS22600
ECHO-DT1 NORAC ECHO UC5 CONSOLE

9500 Series | Page 115




fn_sr ILLUSTRATED PARTS LIST
pY . .

Item C01: 43220-10a — Cable UC5 Network 14 AWG - 10M

P6A P63
ECU GND BLK OO 0@ BLK ECU GND
SIG GND O0RG @O ® ORG SIG GND
CANL WwHT @O 0@ WHT CANL
CANH GRN OO 0@ GRN CANH
SIG PWR BLU ® DO ® BLU SIG PWR
ECU PWR RED ® O 0 ® RED ECU PWR

Item C02: 43220-01a — Cable UC5 Network 14 AWG - 1M

P6A P63
ECU GND BLK OO 0 @ BLK ECU GND
SIG GND 0RG @O 0@ ORG SIG GND
CANL wHT @O 0@ WHT CANL
CANH GRN OO 0 @ GRN CANH
SIG PWR BLU OO 0 ® BLU SIG PWR
ECU PWR RED @O 0 ® RED ECU PWR

9500 Series | Page 116



fﬂ_ST ILLUSTRATED PARTS LIST
v .-
Item C03: 43210-03a — Cable UC5 Network 18 AWG — 3m

P6A P63
ECU GND BLK OO 0@ BLK ECU GND
SIG GND ORG @O 0 ® ORG SIG GND
CANL WwHT @ O 0@ WHT CANL
CANH GRN @O D 0@ GRN CANH
SIG PWR BLU @O 0® BLU SIG PWR
ECU PWR RED ® D 0® RED ECU PWR

Item C04: 43210-01a — Cable UC5 Network 18 AWG - 3m

P6A P63
ECU GND BLK OO 0@ BLK ECU GND
SIG GND ORG @O 0 @ ORG SIG GND
CANL WHT @O 0@ WHT CANL
CANH GRN @D 0 @ GRN CANH
SIG PWR BLU @D 0@ BLU SIG PWR
ECU PWR RED @O 0 ® RED ECU PWR

9500 Series | Page 117



fn_sr ILLUSTRATED PARTS LIST
A,

Item CO05: 43210-02a — Cable UC5 Network 18AWG - 20m

_.-—-‘//
P6A P&3B

ECU GND Bk OO0 0@ BLK ECU GND
SIG GND oG @O ® ORG SIG GND

CANL vHT @ O 00 WHT CANL

CANH GRN OO @ GRN CANH
SIG PWR U ®0 a® Bw SIG PWR
ECU PWR RED @O 0 ® RED ECU PWR

Item c10: 43230-04a — Cable UC5 Valve DT to DT

P2A P2B
OUTPUT WHT OO O @ WHT 0OuTPUT
GND BLK @O 0 @ BLK GND

9500 Series | Page 118



fn_sr ILLUSTRATED PARTS LIST
p Y .

Item C20: 43240-01b — Cable UCS5 Interface Tilt DT

R2A
8 @O + BLK
® - GRN
RIGHT UP
"GPEA
O Q@ =+ YEL
L—o@ - GRN
R2B
P12 ® ® + BLU
RIGHT UP BLK ®» o0——-—— ® - GRN
RIGHT UP YEL @O RIGHT DOWN
RIGHT DOWN BLU @o P2B
RIGHT DOWN WHT @O 0 @ + WHT
[©)::] I—a ® - GRN
®B
[OX::]
[o)::} R%C
F1 gg:: ggg % (O} 2 + BRN
| c -
28 ”5 D L — SR LEFT DOWN
T U PUR Q@O
apc%c RED
- l—Q@ - GRN
Re2D
®/ @ + ORG
® - GRN
P2D LEFT UP
| a@® + PUR
—0 ® - GRN

9500 Series | Page 119



/5214

ILLUSTRATED PARTS LIST

Item C21: 43240-07b — Cable UCS5 interface Main DT (with Aux 1 & 2)

AUX 1

AUX 1

AUX 2
AUX 2
MAIN DOWN
MAIN DOWN
MAIN UP
MAIN UP

A
>

8., la
@Oy @

Lo
P12 nRg)B
BLK op—mM8M— @®
YEL @O
BLU @0 |-EP58
\;:;L ®c®c Lg
RED @O ®
ORG ® o—
PUR @O ReC
©m©m 8 &
©a -
on rac
l_q @
R2D
8 @
@
o
l_q @

L 2

[ IR

I+

L 2

I+

P+

1+

I+

BLK
GRN
AUX 1

YEL
GRN

AUX 2

MAIN DOWN

MAIN UP
PUR
GRN

9500 Series | Page 120



fn_sr ILLUSTRATED PARTS LIST
pY . .

Power Glide — Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

PORT 48 COn.

' RBOKT TLT wP Con. TEE
WGHT TRT DOws COn. TEE

115-0230-003

9500 Series | Page 121



fn_sr ILLUSTRATED PARTS LIST
pY . .

Power Glide — Hydraulic Block

334-0002-070

334-0002-072

9500 Series | Page 122



fn_sr ILLUSTRATED PARTS LIST
A,

Power Glide — Solid Axle

i S eSS Aanne N S T e e D T e 7
| LEFT SIDE ; RIGHT SIDE |
| WHEEL ASSEMBLY : WHEEL ASSEMBLY |

|
!
1
1
|
|
|
|
1
|
1

; '
| ' ) '
| ' ' '
| ' ' '
| ' ’ |
] ' ' ]
| ' ' / )
| ' ' |
| ] ' 1l
! / i ' 065-0131-986 / !
! (63-0131-566 ' !
| -
|
1
322-0131-004 \

?A

322-01 51 ~C04 —

9500 Series | Page 123



fﬂST ILLUSTRATED PARTS LIST
il A

Power Glide & Power Glide Plus — Mounting Brackets

Parts List: Power Glide & Power Glide Plus — Mounting Brackets

ITEM PART NO. DESCRIPTION QTY.
1 159 BOLT HEX, 1/2 X 4-1/2" GR5ZP 2
2 260 WASHER FLAT 1/2”ZP 2
3 8899 TUBEAUTOBOOM 1
4 13991 BRACKET WHEELMOUNTING 1
5 215 NUT HEX HEAVY1/2" 2
6 239 NUT NUT 1/2"CENTERLOCK 2
7 154 BOLT HEX, 1/2 X 2" GR5ZP 1
8 223 NUT HEX JAM1/2" 1
9 BOLT HEX, 1/2 X 6-1/2" GR5ZP 2

9500 Series | Page 124



fn_sr ILLUSTRATED PARTS LIST
A,

Power Glide Plus — Wiring Schematic

+12v

CONNECT LEADS TO BATTERY OR LWE POWER SOURCE

et |

- - ¥

CAN ADAPTER TEE
W/POWER
115-0171-368

PASSIVE TERMINATOR
063-0172-369

063-0130-011 Dj _J

115-0230-007

115-0230-005‘/
CONNECT TO SWITCHED POWER +-  __--=""

____________ mCD PORT 4A COIL
T o VTR ST PORT G1 TRANSDUCER
5 o, R
063-0172-369 m-m PORT 48 COIL
118-0230-008 (OPTIONAL EXTENSION) aiabiea] ] T8 rorT G4 TRANSDUCER
s / fgggueo -E—m PORT 134 PROP, DRNVER

LEFT TILT UP COIL TEE
LEFT TILT DOWN CONL TEE
RIGHT TILT UP COIL TEE

POWERGLIDE PLU&:2 063-0130-010 RIGHT TILT DOWN COIL TEE

ULTRAGLIDE: 063-0130-013 CEMTER SENSOR UP = SENSE
CENTER SENSOR UP - CONTROL
CENTER SENSOR DOWN - SENSE
CENTER SENSOR DOWN - CONTROL

ACCUMULATOR POWER
] LEFT OUTER SENSOR
B LEFT INNER SENSOR

i RIGHT OUTER SENSOR

RIGHT INNER SENSOR

BT ] CENTER SENSOR

9500 Series | Page 125



fn_sr ILLUSTRATED PARTS LIST
A,

Power Glide Plus — Cushioned Axle

b))

i
) \!

A
|

314-0000-015

l“ 'l‘

311-0054-110

{1

\
v
A\

i
'(

(
O “\ "i ‘

{
0

‘. “Q .§

LS12—4000-0€1

116-0159-629
322-0131-004 (TREADED)

322-0131-003 (SMOOTH) U
_—321-0000-355

116-0159-586 B ;31 1-0054-110

312-4000-061

312-4000-059
—— J g 16-0159-631

311-0052-114

Arm Assembly With OutTire:
063-0131-585 RH Cushioned Axle (Shown)

9500 Series | Page 126



fﬂST ILLUSTRATED PARTS LIST
il A

Gauge Wheel Assembly

i
Parts List 16501: Gauge Wheel Assembly
ITEM PART NO. DESCRIPTION QTY.
1 16504 MOUNTINGPLATE 1
2 16500 GAUGE WHEELBRACKET 1
3 700031 GAUGE WHEEL 14 X1.34" 1
4 158 BOLT HH 1/2 X4" 1
5 215 NUT HH1/2" 2
6 156 BOLT HH 1/2 X3" 1

9500 Series | Page 127




n_sr ILLUSTRATED PARTS LIST
Remote Boom Shut Off, 6-Section

ADAPTER CABLE P/N's
631539 UP TO 6 BOOM VALVES
631551 7 to 10 BOOM VALVES

REMOTE CONTROLLER P/N's
560032 1 0 § BOOMS

560056 7w 10 BOOMS

KIT IUNY
WRRS()I’!I FOR UP TO 6 BOOM VALVES
FIRBSORLIO FOR 7 TO 10 HOOM VALVES

Parts List 99RBSORL: Remote Boom Shut Off, 6-Section
ITEM | QTY. DESCRIPTION ITEM QTY. DESCRIPTION

560053 WEATHERPACK MALE 16-14 GA 560029 ELEC. 2 PIN SHROUD

560017 ELEC SEAL WEATHER PACK-GREEN | .. ., | , |ELEC 8 SEC REMOTE
560025 ELEC WIRE, BLACK 18 GA BOOM SHUTOFF
560030 ELEC 2 WIRE MINI FUSE HOLDER 560026 ELEC WIRE, RED 18 GA

9500 Series | Page 128



ILLUSTRATED PARTS LIST

fﬂS r

RAVEN Hawkeye

(SOLYNINE3L SIAMONI) O_.
TIBYD MVAOLNY _‘ r 911-£08L -G}

(aavss303N )
uuuuu T70-008L-S )1
r 4_ v vovesa 0/
! 1
|
MOCEOLY 051 “ "
1
|
o “ LoF-R08L-SL1 HO4 NOUYOON 33U
_ 7I8YD 03 IADINVH
— Loy d
un
g0 woog |7 o)
U renm

8jqe) woog 4By of

J18YD ¥IM0d JAINMVH/0SI

m ¥0L-$L10~590
N3 IAIAMYH

S43AVHdS 1SV4 NO JAIHNMVH

(1HOI ONY L1431 ¥0J 1V3Id3Y)

e

£10-S0£L-641
(4019¥HL NO) F18Y2 ¥3IMOd IZZON

—

JOj28UU0) OSI
T aepel) o)

L

SaR-LL10-511
TUNO NSNILG
HILWSI004

9

080-CL10-£90
HOLMSI00S

U!ﬂa

9500 Series | Page 129



ILLUSTRATED PARTS LIST

f8ST

Parts List: RAVEN Hawkeye

= VENDﬁg_PART PART NO. ‘ QTy. DESCRIPTION
1 | RA115-7303-105 | RA1157303105 | 2 |CABLE, PRIMARY BOOM, 90' BOOM, 20" SPACING & 120' BOOM, 20" SPACING
1 | RA115-7303-336 632002 2 | CABLE, PRIMARY BOOM, 120' BOOM, 15" SPACING
1 | RA115-7303-333 | RA1157303333 | 2 |CABLE, PRIMARY BOOM, 132' BOOM, 22" SPACING
2 | RA115-7303-340 | RA1157303340 | 2 | CABLE, MID BOOM, 90' BOOM, 20" SPACING
2 | RA115-7303-337 632003 2 | CABLE, MID BOOM, 120' BOOM, 15" SPACING
2 | RA115-7303-106 | RA1157303106 | 2 | CABLE, MID BOOM, 120' BOOM, 20" SPACING
2 | RA115-7303-334 | RA1157303334 | 2 [ cCABLE, MID BOOM, 132' BOOM, 22" SPACING
3 | RA115-7303-338 632004 2 | CABLE, OUTER BOOM, 120' BOOM, 15" SPACING
3 | RA115-7303-341 | RA1157303341 | 2 | CABLE, OUTER BOOM, 90' BOOM, 20" SPACING
3 | RA115-7303-122 | RA1157303122 | 2 |CABLE, OUTER BOOM, 120' BOOM, 20" SPACING
3 | RA115-7303-335 | RA1157303335 | 2 |CABLE, OUTER BOOM, 132' BOOM, 22" SPACING
4 | RA06-30173-673 | RA0630173673 | * |VALVE, HAWKEYE NOZZLE, ARAG/HYPRO
4 | RA06-30173-672 631984 * | VALVE, HAWKEYE NOZZLE, TEE JET
4 | RA063-0173-674 | RA0630173674 | * |VALVE, HAWKEYE NOZZLE, WILGER
4 * | 90' 20" (QTY 54), 120' 15" (QTY 96), 120' 20" (QTY 72), 132' 22" (QTY 72)
5 | RA063-0173-704 631983 1 | 150 PRODUCT CONTROLLER Il ECU
6 | RA063-0173-080 631856 1 | SWITCH ASSEMBY FOOT ISO PRODUCT CONTROL
7 | RA115-0171-865 631857 1 | CABLE, FOOT SWITCH ISO PRODUCT CONTROL
8 | RA115-7303-301 632001 1 | CABLE, HAWKEYE ECU
9 | RA115-7303-013 632000 1 | CABLE, NOZZLE POWER
10 | RA115-7303-116 631992 1 | CABLE, 17' ISO/HAWKEYE POWER
11 | RA115-7300-044 631996 1 | CABLE, GEN 3 TO ACTIVE TERMINAL, TERMINATOR INCLUDED
11 | RA063-0172-964 | RA0630172964 | 1 | TERMINATOR, FOR 631996 (RA1157300044)
N/s | RA115-7303-168 | RA1157303168 | 1 |CABLE,2' ECUPOWER
N/s | RA115-7303-148 | RA1157303148 | 4 | CABLE, 6' EXTENSION
N/S | RA115-0171-810 632047 1 | CABLE, 10' 2P EXTENSION
N/s | RA115-7303-260 | RA1157303260 | 1 |CABLE, 15'ECU NOZZLE
N/s | RA115-7303-159 | RA1157303159 1 | CABLE, 4 NOZZLE HAWKEYE
N/S | RA115-7305-160 | RA1157305160 | 1 | CABLE, 5 NOZZLE HAWKEYE
N/s | RA115-7305-161 | RA1157305161 | 4 |CABLE, 10 NOZZLE HAWKEYE
N/s | RA115-7303-156 | RA1157303156 | 2 | CABLE, FENCE ROW
N/s | RA117-6020-005 631962 1 | KIT, FOLD SWITCH BOX, ISO, 132' TRUSS BOOM, 22" SPACING
N/s | RA117-1005-114 632014 1 | KIT, HAWKEYE FAST 95007, 120' TRUSS BOOM, 20" SPACING
N/s | RA117-1005-056 631985 1 | KIT, HAWKEYE SYSTEM SERVICE TEE JET
N/s | RA117-1005-112 632081 1 | KIT, HAWKEYE, 90' BOOM, 20" SPACING
N/s | RA117-1005-113 | RA1171005113 1 | KIT, HAWKEYE, 120' TRUSS BOOM, 15" SPACING
N/s | RA117-1005-115 632108 1 | KIT, HAWKEYE, 132 TRUSS BOOM, 22" SPACING
N/S | RA117-0138-066 631955 1 | KIT, INSTALLATION, ISO ULTRAGLIDE
N/S 530401 1 | NIPPLE, 1/4 X 1/4" MPT, POLY
N/s | RA115-7305-139 | RA1157305139 1 | NOZZLE JUMPER
N/s | RA422-0000-119P 632036 1 | PRESSURE TRANSDUCER, 1-5V 0-250
N/S 530400 1 | TEE, 1/4" FPT, POLY

9500 Series | Page 130




fﬂ_sr ILLUSTRATED PARTS LIST
p Y .

fBsT

Fast Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101

1-800-772-9279 Toll Free
1-507-427-3861 Voice
1-507-427-3030 Fax

www.fastsagsolutions.com

9500 Series | Page 131


http://www.fastsprayers.com/

	Table of Contents
	Trailer
	Parts List:  Trailer

	Axles
	Parts List:  Axles

	Tire & Rim
	Parts List:  Tire & Rim

	Parallel Link & Interior Pivot (H-LINK)
	Parts List:  Parallel Link & Interior Pivot (H-LINK)

	Parallel Link Assembly (MACHO LINK)
	Parts List: Parallel Link Assembly (MACHO LINK)

	Center Section
	Parts List:  Center Section

	Wings – 60 & 66 Ft. Boom
	Parts List:  Wings – 60 & 66 Ft. Boom

	Wings – 80, 90, & 100 Ft. Boom
	Parts Lists:  Wings – 80, 90, & 100 Ft. Boom

	Wing Tilt Options
	Parts List:  Wing Tilt Options

	Breakaway Pivot
	Parts List:  Breakaway Pivot

	Tank Assembly
	Parts List:  Tank Assembly

	Rinse Tank, Plumbing & Sight Gauge
	Parts List:  Rinse Tank, Plumbing & Sight Gauge

	Quick Fill & Pump Feed – 60-66 Ft. Boom w/ ACE 150-206 Pump
	Parts List:  Quick Fill & Pump Feed – 60-66 Ft/ Boom w/ ACE 150-206 Pump

	Quick Fill & Pump Feed – 80-90-100 Ft. Boom w/ HYPRO Pump
	Parts List:  Quick Fill & Pump Feed – 80-90-100 Ft. Boom w/ HYPRO Pump

	Breakdown – ACE 150-206 Pump, 60-66 Ft. Boom
	Parts List 550000:  Breakdown – ACE 150-206 Pump, 60-66 Ft. Boom

	Breakdown – ACE 150-206 Pump Hyd. Motor, 60-66 Ft. Boom
	Parts List 550000:  Breakdown – ACE 150-206 Pump Hyd. Motor, 60-66 Ft. Boom

	Breakdown – HYPRO Pump, 80-100 Ft. Boom
	Parts List:  Breakdown – HYPRO Pump, 80-100 Ft. Boom

	Raven Flow Controls
	Parts List:  Raven Flow Controls

	Raven Flow Meter
	Parts List:  Raven Flow Meter

	Raven Control Valve
	Parts List:  Raven Control Valve

	Quick Fill – Optional 3 Inch
	Parts List:  Quick Fill – Optional 3 Inch

	Agitation & Rinse Control
	Parts List:  Agitation & Rinse Control

	Electrical Valving Option
	Electrical Valving Option 99FSEVO Parts List

	Pump Electric Valve Option
	Electric Valve 500080
	Pump Electric Valve Option

	Boom Plumbing
	Parts List:  Boom Plumbing

	Fence Row Option
	Parts List :  Fence Row Option

	Single Fence Line, Display Control
	Parts List 27360:  Single Fence Line, Display Control

	Dual Fence Line, Display Control
	Parts List 27361:  Dual Fence Line, Display Control

	Single Fence Line, Toggle Switch Control
	Parts List 27362:  Single Fence Line, Toggle Switch Control

	Dual Fence Line, Toggle Switch Control
	Parts List 27363:  Dual Fence Line, Toggle Switch Control

	Plumbing Valves
	Nozzle Bodies
	Delivery Tubes
	Parts List:  Delivery Tubes

	Hydraulic System
	Parts List:  Hydraulic System

	Hydraulic Control Valve Harness – 60-66 Ft. Boom
	Parts List:  Hydraulic Control Valve Harness – 60-66 Ft. Boom

	Hydraulic Control Valve – 60-66 Ft. Boom
	Parts List:  Hydraulic Control Valve – 60-66 Ft. Boom

	Hydraulic Control Valve Wiring Harness – 60-66 Ft. Boom
	Parts List:  Hydraulic Control Valve Wiring Harness – 60-66 Ft. Boom

	Control Console – 60-66 Ft. Boom
	Parts List:  Control Console – 60-66 Ft. Boom

	Control Console Switch Diagram – 60-66 Ft. Boom
	Wiring Harness – 60-66 Ft. Boom
	Parts List:  Wiring Harness – 60-66 Ft. Boom

	Control Console Decal – 60-66 Ft. Boom
	Hydraulic Control Valve Wiring Harness – 80-90-100 Ft. Boom
	Parts List:  Hydraulic Control Valve Wiring Harness – 80-90-100 Ft. Boom

	Hydraulic Control Valve Wiring Harness
	Parts List:  Hydraulic Control Valve Wiring Harness

	Control Console – 80-90-100 Ft. Boom
	Parts List:  Control Console – 80-90-100 Ft. Boom

	Control Console Switch Diagram
	Wiring Harness
	Parts List:  Wiring Harness

	Control Console Wiring Harness
	Control Console Wiring Harness
	Control Console Wiring Harness
	Cab Box for Electric Valving Option
	Parts List 632155: Cab Box for Electric Valving Option

	HYPRO Cleanload Eductor & Mounting
	Parts List:  HYPRO Cleanload Eductor & Mounting

	HYPRO Cleanload Eductor
	Parts List 570039:  HYPRO Cleanload Eductor

	Richway Direct Injection Foamer & Mounting
	Parts List:  Richway Direct Injection Foamer & Mounting

	Richway Foam Marker – 3 Gallon Tank
	Richway Foam Marker – Liquid Flow
	Richway Foam Marker – Compressor
	Richway Foam Marker – Foamhead
	Richway Foam Marker – Boom End
	Richway Foam Marker – Wiring Harness
	NORAC Auto Height Boom Control UC4+ Kit Layout
	Parts List:  NORAC Auto Height Boom Control UC4+ Kit Layout

	NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS
	NORAC Hydraulic Valve Block
	Parts List:  NORAC Hydraulic Valve Block

	NORAC Auto Height Boom Control Brackets
	Parts List:  NORAC Auto Height Boom Control Brackets

	NORAC Auto Height Boom Control Harness
	NORAC Auto Height Boom Control Extension Harness
	NORAC Auto Height Boom Control Sensor Cables
	NORAC Auto Height Boom Control Valve Cable
	NORAC Auto Height Boom Control Main Interface Cable
	NORAC Auto Height Boom Control Wing Interface Cable
	NORAC Severe Terrain Cable UC4+
	Parts List:  NORAC Severe Terrain Cable UC4+

	NORAC Auto Height Boom Control UC5 Kit Layout
	Parts List:  NORAC Auto Height Boom Control UC5 Kit Layout

	Item C01: 43220-10a – Cable UC5 Network 14 AWG – 10M
	Item C02: 43220-01a – Cable UC5 Network 14 AWG – 1M
	Item C03: 43210-03a – Cable UC5 Network 18 AWG – 3m
	Item C04: 43210-01a – Cable UC5 Network 18 AWG – 3m
	Item C05: 43210-02a – Cable UC5 Network 18AWG – 20m
	Item c10: 43230-04a – Cable UC5 Valve DT to DT
	Item C20: 43240-01b – Cable UC5 Interface Tilt DT
	Item C21: 43240-07b – Cable UC5 interface Main DT (with Aux 1 & 2)
	Power Glide – Wiring Schematic
	Power Glide – Hydraulic Block
	Power Glide – Solid Axle
	Power Glide & Power Glide Plus – Mounting Brackets
	Parts List:  Power Glide & Power Glide Plus – Mounting Brackets

	Power Glide Plus – Wiring Schematic
	Power Glide Plus – Cushioned Axle
	Gauge Wheel Assembly
	Parts List 16501:  Gauge Wheel Assembly

	Remote Boom Shut Off, 6-Section
	Parts List 99RBSORL: Remote Boom Shut Off, 6-Section

	RAVEN Hawkeye
	Parts List:  RAVEN Hawkeye


